Manuel de l'utilisateur / Operator’s manual M Q G
Manuel de piéce / Parts manual —
P ua
MS GREGSON

Serie G
Pulvérisateur - Traitement / arrossage
Sprayer - Treatment / watering

MS Gregson Inc.
4300, Vachon, Drummondville, Qc, Canada, J2B 6V4

Manuel d’utilisateur e Operator’s manual N° G120-0054- rev4 Tel.: 819 474-1910 o Fax: 819 474-5317
Mars 2020 e March 2020 info@msgregson.com e www.msgregson.com






LISTE DES RUBRIQUES e LIST OF CONTENTS

INTRODUCTION INTRODUCTION
POLITIQUE DE GARANTIE WARRANTY POLICY
ENTRETIEN / REMISAGE MAINTENANCE / STORAGE
METHODE DE CALIBRATION CALIBRATION METHOD
SCHEMA D’ASSEMBLAGE DRAWING ASSEMBLY

VUES EXPLOSEES DES COMPOSANTES PARTS BREAK DOWN




INTRODUCTION

Merci d’avoir choisi un produit de qualité de MS Gregson inc.
Nous sommes heureux de vous compter parmi les propriétaires
satisfaits de nos pulvérisateurs.

Plusieurs années de recherche ont mené au développement de
cette série de modeles et seulement des piéces et matériaux de
qualité sont utilisés. Chaque machine est soigneusement testée
et inspectée avant de quitter notre usine pour vous assurer des
années de performance.

Pour une performance continue, souvenez-vous que cette ma-
chine représente un important investissement de votre part mais,
bien entretenue, elle vous retournera votre investissement plus
d’une fois. Comme pour tous les équipements mécaniques, votre
machine requiert une installation adéquate, une bonne opération
et I'entretien spécifié dans ce manuel.

Veuillez lire ce manuel trés attentivement et au complet avant
d’installer et d’opérer votre machine. Examinez votre machine,
ses accessoires et la caisse d’emballage pour noter tout dom-
mage ou piece manquante. Rapportez rapidement au transpor-
teur toute réclamation pour perte ou dommage.

Thank you for having selected a quality MS Gregson Inc. product.
We are pleased to have you included among the many satisfied
owners of our sprayers.

Years of research have brought into the development of these
fine products and only top quality components and materials are
used throughout. Every machine is carefully tested and inspected
before leaving our plant to ensure you years of performance.

For a continuous performance, remember that this washer is a
substantial investment for you, but properly cared and maintai-
ned it will return this investment many times. As with all mecha-
nical equipment, your washer requires proper installation, proper
operation and maintenance as specified in this manual.

Please read carefully the entire manual before installing and
operating this machine. Examine machine, accessories and crate
carefully for shipping damage or missing parts. Report promptly
any shortages or damage claims to freight carrier.




POLITIQUE DE GARANTIE » WARRANTY POLICY

GARANTIE LIMITEE

Les machines fabriqués par MS Gregson inc. sont garantis, a
I'acheteur initial au détail, comme étant exempts de vices de
matériaux ou de fabrication pour les délais spécifiés ci-dessous.
Les conditions d’utilisation normale conformes aux instructions
décrites dans le manuel de I'utilisateur s’appliquent. Cette ga-
rantie limitée est sujette aux exclusions ci-dessous énumérées.
Elle est calculée a partir de la date de livraison a I’acheteur initial
et s’applique aux composantes originales seulement. Les piéces
remplacées sous cette garantie jouissent du délai restant de la
garantie pour les composantes correspondantes.

GARANTIE DE 1 AN SUR LES PIECES, 1 AN SUR LA
MAIN-D’OEUVRE

Les composantes, excluant les accessoires mentionnés ci-des-
sous et les items d’entretien courant mentionnés ci-dessous,
sont couvertes par une garantie de 1 an sur les piéces et la
main-d’oeuvre.

GARANTIE OFFERTE PAR D’AUTRES MANUFACTURIERS
Les moteurs électriques ou a essence, batteries, pneus, jantes,
controleur de taux ou autres items dont le manufacturier offre
directement une garantie, sont réparés dans un centre de service
autorisé du manufacturier correspondant. MS Gregson inc. ne
peut offrir de garantie sur ces items.

EXCLUSIONS DE LA GARANTIE

e Ajustement de routine et articles d’entretien courant tels
que lubrifiants, courroies, boyaux, joints toriques, tamis de
filtre, fusibles, systémes d’étanchéité de pistolets.

e Réparation requise suite a une collision, un accident, un
choc, un abus, des modifications apportées a I'équipement
sans autorisation, une installation inadéquate, un mauvais
entretien, une utilisation contraire aux directives fournies
dans ce manuel ou au bon sens commun.

e Réparation requise suite au gel ou a I'exposition a des
produits corrosifs.

e Réparation requise suite a des fluctuations de tension
électrique d’alimentation.

e Réparation requise suite a une alimentation insuffisante
en eau ou a une eau de mauvaise qualité.

e Dommage aux cultures dii @ un mauvais calibrage ou
usage de I’équipement.

e Dommage aux cultures ou déversement di a un bris de
composante et/ou un accident.

e Frais résultant de I'arrét de I'unité durant une réparation ou
pour toute autre raison.

e Frais de transport et/ou déplacement

LIMITED WARRANTY

The machines manufactured by MS Gregson inc. are warranted,
to the original purchaser, to be free from defects in materials
and workmanship for the periods specified below. Normal use
conditions, according to the instructions in the operator’s ma-
nual, apply. This limited warranty is subject to the exclusions
listed below, is calculated from the date of delivery to the origi-
nal purchaser, and applies to the original components only. Parts
replaced under this warranty will assume the remainder of the
corresponding part’s warranty period.

1 YEAR PARTS, 1 YEAR LABOUR WARRANTY

The components, excluding accessories listed below and normal
wear items listed below, are warranted for 1 year on parts and
labour.

WARRANTY PROVIDED BY OTHER MANUFACTURERS
Motors, engines, batteries, wheels, rims, rate controller or other
items which are warranted by their respective manufacturers,
are serviced through these manufacturer’s local authorized ser-
vice centres. MS Gregson inc. cannot provide warranty on these
items.

EXCLUSIONS OF WARRANTY

¢ Routine adjustments and normal maintenance items
such as lubricants, belts, hoses, 0-rings, filter screens,
fuses, gun seal kits.

e Repairs required as a result of collision, accident
bumping, misuse, modifications made to the equipment
without authorization, incorrect installation, lack of
required maintenance, use contrary to the instructions
included in this manual or to the common sense.

e Repairs required as a result of freezing or exposition to
corrosive products.

e Repairs required as a result of voltage fluctuations of the
electric supply.

e Repairs required as a result of insufficient water supply
or poor quality water.

e Damage to crop due to wrong calibration or incorrect
use of the equipment.

e Damage to crop or spill due to components failure
and/or accident.

¢ Additional charge resulting from paralyzation and repair
of the equipment.

¢ Transportation and/or traveling.




POLITIQUE DE GARANTIE » WARRANTY POLICY

EXECUTION DE REPARATION PENDANT LA PERIODE DE
GARANTIE

Pour obtenir le service de garantie sur des piéces garanties par
MS Gregson inc. pendant la période de garantie, vous devez
montrer a votre concessionnaire une preuve d’achat de votre
équipement. Si I'équipement est installé de facon permanente,
les réparations seront effectuées sur place par le concession-
naire. Pour obtenir le service de garantie sur les composantes
garanties par d’autres manufacturiers, votre concessionnaire
peut vous aider a obtenir ces services dans un centre local de
service autorisé.

Le concessionnaire a la responsabilité d’effectuer les réparations
couvertes pendant la durée de la garantie.

Ces réparations se feront a I'atelier du concessionnaire pour les
équipements mobiles ou chez le client au choix du concession-
naire ; le client au détail a la responsabilité d’apporter son équi-
pement chez son concessionnaire.

Les piéces changées sous garantie deviennent la propriété de
MS Gregson inc.

LIMITE DE LA RESPONSABILITE

La responsabilité de MS Gregson inc. pour les dommages par-
ticuliers, accidentels ou conséquents est expressément déniée.
En aucun temps, la responsabilité de MS Gregson inc. ne peut
excéder le prix d’achat du produit en question. LA PRESENTE
GARANTIE TIENT LIEU DE TOUTE AUTRE GARANTIE, EXPLICITE
OU IMPLICITE, Y COMPRIS TOUTE GARANTIE IMPLICITE D’ADAP-
TATION POUR UNE UTILISATION PARTICULIERE. MS Gregson inc.
n’autorise aucune autre partie, incluant les concessionnaires MS
Gregson autorisés, a faire toute représentation ou promesse au
nom de MS Gregson inc. ou @ modifier les termes, conditions ou
limitations d’aucune fagon. Il est de la responsabilité de I’ache-
teur de s’assurer que I'installation et I'utilisation des produits MS
Gregson respectent les codes locaux. Bien que MS Gregson inc.
tente de s’assurer que ses produits rencontrent les codes natio-
naux, elle ne peut étre responsable de la fagon dont le client
choisit d’installer ou d’utiliser le produit.

EXECUTION OF REPAIRS WITHIN THE WARRANTY
PERIOD

In order to obtain warranty service on items warranted by MS
Gregson inc. within the warranty period, you must show to your
dealer a proof of purchase. If the equipment is permanently ins-
talled, repairs will be carried out on the spot by the dealer. For
warranty service on components warranted by other manufac-
turers, your authorized MS dealer can help you obtain warranty
service through these manufacturers’ local authorized service
centres.

The dealer has the responsibility to carry out repairs within the
warranty period.

Repairs will be done at the dealer’s repair-shop for mobile equip-
ments ( or at your site upon dealer choice); the purchaser has the
responsibility to bring his equipment to his dealer’s repair-shop.

The parts changed under warranty become the property of MS
Gregson inc.

LIMITATION OF LIABILITY

MS Gregson inc. liability for special, incidental, or consequential
damages is expressly disclaimed. In no event shall MS Gregson
inc. liability exceed the purchase price of the product in question.
THE WARRANTY CONTAINED HEREIN IS IN LIEU OF ALL OTHER
WARRANTIES, EXPRESSED OR IMPLIED, INCLUDING ANY IMPLIED
WARRANTY OF FITNESS FOR A PARTICULAR PURPOSE. MS Greg-
son inc. does not authorize any other party, including authorized
MS Gregson dealers, to make any representation or promise on
behalf of MS Gregson inc. or to modify the terms, conditions, or
limitations in any way. It is the buyer’s responsibility to ensure
that the installation and use of MS Gregson products conforms
to local codes. While MS Gregson inc. attempts to assure that its
products meet national codes, it cannot be responsible for how
the customer chooses to use or install the product.




ENTRETIEN / REMISAGE » MAINTENANCE / STORAGE

IMPORTANT :
Rincer le réservoir de I'unité et la plomberie avec de I'eau claire
apres chaque utilisation (voir ENTRETIEN / REMISAGE).

REMISAGE

Rincer et drainer le réservoir, la rampe, les tubes, les boyaux
ainsi que la pompe.

Faire fonctionner I'unité en aspirant une solution d’antigel
(prestone) de facon a ce qu’elle en soit completement rempli
(boyaux et pompe).

NOTE : ne pas utiliser de liquide lave vitre.

Enlever la base et le tamis du filtre.

Enlever le cadran a pression et remiser au chaud (ne supporte
pas le gel).

S’assurer qu’il ne reste plus de liquide dans les filtres.

Avant de mettre a nouveau 'unité en marche, bien vider et laver
le réservoir, les boyaux et la pompe.

IMPORTANT :
Rinse the unit tank and the plumbing with clear water after each
use (see MAINTENANCE / STORAGE).

STORAGE

Rinse and drain the tank, the boom, the tubes, the hoses and the
pump.

Operate the system by sucking an anti-freeze (prestone) solution
through the hoses and the pump.

NOTE: Do not use windshield washer fluid.
Take-off base and filter screen.

Take-off pressure gage and put it in a warm place (it does not
support freezing).

Make sure that no liquid is left into the filters.

Before starting the unit again, be sure that the tank, hoses and
pump are well emptied and washed.




ENTRETIEN / REMISAGE » MAINTENANCE / STORAGE

ENTRETIEN / REMISAGE

Pompe :

Rincer avec de I'eau claire aprés chaque utilisation spécialement
apres une pulvérisation avec de I'engrais liquide, une insecticide
ou un fongicide. Toujours porter un équipement de protection.

Filtre d’alimentation :
Vérifier et nettoyer réguliérement le filtre d’alimentation d’eau
dans le réservoir.

Buses :
Vérifier et nettoyer régulierement les buses pour éviter tout col-
matage ou diminution de débit.

Nettoyage :

Nettoyer tous les filtres avant de commencer cette étape. Laver
et rincer avec un produit neutralisant tous les équipements ayant
été en contact direct ou indirect tel que I'embrun pour éviter tout
risque de contamination lors de la manutention et I'entreposage.

Consulter le fournisseur de produits sanitaire pour les produits de
nettoyage et de neutralisation pour pulvérisateur. Nettoyer tous
les filtres a nouveau.

Toujours nettoyer les équipements de pulvérisation dans un en-
droit bien aéré et non-cultivé et loin des sources d’eau potable.
Consulter les instances agricoles locales pour les moyens a
prendre et les regles a suivre pour éviter toute contamination des
sources d’eau potable, enfants et animaux domestiques.

MAINTENANCE / STORAGE

Pump:

Rinse after each use with clear water especially if you use a
liquid fertilizer, an insecticide or a fungicide. Always wear pro-
tective clothing.

Suction filter:
Regularly check and clean the suction water filter in the tank.

Nozzles:
Regularly check and clean nozzles to avoid plugging and lower
flow rate.

Cleaning:

Clean all filters before starting this operation. Clean and wash
with neutralizing product all the equipment that has been in
direct or indirect contact with drift to avoid contamination in
handling or storage.

Consult your product suppliers to obtain cleaning and neutrali-
zing product for sprayer. Clean all the filters again.

Always clean the sprayer equipment in a ventilated area and
non-cultivated area away from water source. Contact local
agricultural authorities for advice on disposal and laws to avoid
contamination of water source, kids and pets.




METHODE DE CALIBRATION * CALIBRATION METHOD

Méthode de calibration pour fertilisation de gazon

Une bonne méthode de calibration pour la fertilisation des
pelouses doit tenir compte de ces 3 facteurs :

1- Superficie couverte en 60 secondes.
2- \litesse d’avancement.
3- Débit du pistolet pendant 60 secondes.

Lutilisateur doit traiter une superficie fixe durant 60 se-
condes, habituellement 100 m2 or 1000 pi2.

Avec le fusil Lesco ou TeedJet, on couvre habituellement
8 pi de largeur ou 2.44 metres. Il faut donc parcourir 41
metres (134’) en 60 secondes pour couvrir 100 m2/min ou
125 pi (38 m) en 60 secondes pour couvrir 1000 pi 2/min.

Avec le fusil a gazon MS, on couvre habituellement 6 pi de
largeur ou 1.83 métres. |l faut donc parcourir 54.6 metres
(179’) en 60 secondes pour couvrir 100m2/min. ou 167 pi
(51 m) en 60 secondes pour couvrir 1000 pi2/min.

Débit du pistolet pendant 60 secondes :

Ajuster votre pression a la pompe afin d’avoir le débit désiré
a la buse. Vous recueillez le produit de la buse dans un
récipient calibré, pendant 60 secondes d’écoulement.

(ex: 12L/min.)

Lawn nozzles chart
Débit - Rate
10 Limin. == 2.65 GFM

Chartes de buses / gazon
| Buse - Nozzles
MS, laiton/brass, # LE-006328

Lawn spraying calibration method

A good calibration method for lawn spraying must keep
track of these 3 facts :

1- Area covered during 60 seconds
2- Walking speed
3- Gun rate during 60 seconds

The operator must spray a fixed area during 60 seconds,
usually 100 m2 or 1000 ft2.

With the Lesco or TeeJet gun, you usually spray a swath
of 8 ft or 2.44 m. The distance is 41 meters (134’) in 60
seconds to cover 100 m2/min. or 125 ft (38 m) in 60 se-
conds to cover 1000 ft2 / min.

With the MS lawn gun, you usually spray a swath of 6
ft or 1.83 m. The distance is 54.6 meters (179’) in 60
seconds to cover 100 m2/min. or 167 ft (51 m) in 60 se-
conds to cover 1000 ft2 / min.

Gun rate during 60 seconds:

Adjust your pump pressure to get your desired rate at the
gun. Collect the liquid from the nozzle during 60 seconds
into a calibration jar. (ex : 4 GPM)

5.6-13Umin. ==1.5-3.4 GPM
7.5-18Umin. == 2-47 GPM
9-21L/min. ==24-55GPM
5.6-13Umin. ==1.5-34 GPM
7.5-18Umin. == 2-47 GPM
9-21L/min. ==24-55GPM

Teejet, grise —gray, # JB-2567015NY
Teejet, noire — black, # JB-2567030NY
Teejet, rouge — red, # JB-256T040NY
Lesco, jaune — yellow, # LE-009510
Lesco, verte —green, # LE-007668
Lesco, blanche — white, # LE-007655

MNote - GPM = gal (US)/min.
CALIBRATION PELOUSE 4 gal/min/1000 pi2

Systéme Débit buse Taux Vitesse Largeur d'application
us: 4gal/min |4 gal/1000 pi®| 125 pi/min 8 pi
Métrique : 15 L/min 15100 m® | 41 m/min 244 m
LAWN-CARE APPLICATION RATE - 4 GPM/1000 ft*
System Nozzle rate Rate Speed Width band
Us: 4gpm 4 gal/1000 ft*| 125 ft/min 8 ft
Metric : 15 Lfmin 15L/100m2 | 41 m/min 244 m




oieU

10

L 199111 V00£00AH-0704D vorerposde o Sunneyue uoneqoiddy] e
NoisiAzd|  3TvDs /313K # ONIMYNG/ NISS3TH s e s crosomoslN 0 SO 3 H O S W ] tepraf (0 o195 15551 Uondo) WwawoIas aouaIE}eI o OMbIZaRP 1o JoNESTY
W@ flapny 00€D 8ues |eb Qg JIoAI8sal Inod sIsseyo ajquiasu] | oo oy “N——1"1 JR- A «mwﬁo.
A8/ ¥Vd NOISIAT| NOILIOSIq[n none U u wu..«muzwo muoomﬂﬂm%m._%kzm
Lo} flopnuy u_ 20-11-81L02 VOOE00AN-070D | s gmmm_ Nosom i 7 u_m_wmwm_mwﬂwwm%w Y
30vd]  31vaNoisIAZMNOLVEND /¥n3LvaNo|  NOLVINO FLvq) #133HS /31N #] " e e otnou ] N3 INOS SNIIvA S31-1
l 861SL-NS| 0l
14 CINT-149| 6
14 ¢lM4-19]| 8
14 LOOV-SN| £
14 a4vcL-19| 9
¥ 8ENT-19| S
8 8EMS-19| v
14 18€-19| €
z B urgLe l 861S1-NS
l V00€00AH-0L0D| L :
o 434) # N ko) 43y

SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY




SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

Do e
AS/ ¥Vd NOISIAZY|

3.1Vad NOISIAIH|HOLVIHD / ¥NILVIHD)

“ovasau Siub]

F00700AU-0V0UD |  vomnpoids sopue busmozinueu 45000 F XXXX
‘ajes ‘asn ‘ubisap 'Aiejeudoud| w00 v\XX X
# ONIMVQ / NISSTQ#fwared 1o sonnsor o nosomosn|N O S D IHD S W 07 XX
Jo Aodoud ou) s pue Aq pajeuibuo sew| ok Blbuy
3aUjoul UOISIBA - 00D 31128 [BB 0Y 110AI18S21 INOd SISSBUD B]qLIBSUT | vesssesoess oauoi oo .— " RN
NOILA¥9S 3} none vo STIVANTO STONVHTIOL 2
. @31103dS SSTINN
- - 'SIHONI 38V SINTVA
flepnay 01-€0-020¢C F00700AH-070-D | snoeesosoc o 3310345 IS ANVS 30N0d
NOLLY3¥D 3Lva| #133HS /3T77IN34 # 819 © SNDUHD UONEWIOJUL) ‘SIAV] N3 INOS S¥NI VA S31-1

uoneqosddy|

aed

uonduosad Aoy

3001700AH-0100

-
=

000700Ad-0L0D

o
=

8ENT-19

(=)

8EM4-19

£€8¢-19

d00¥00AH-0L0D

1d4vcl-18

L0OV-S

¢lM4-19

CIN1-19

Slels|< x|~ |o]L]o]|~]|~

‘434

HIN|O|T|O]|© |~

86LS1-NS| |

H43d| #

11



uoneqosddy] ared)

I ceeet 0100-0LE8D

NOISIAS ERLARTERRERE] # ONIMVHA / NISS3a#|

W@ 00%0 1@ 00€D nod /¢ abeurelp op sjquiesul )
NOLLA¥OS3q SITVHIANI! »zm
Lol flopnay 80-11-8L02 0100-0/840 " "
FOVd| 31vad NOISIATH[HOLVIHD / ¥N3LvIHI|  NOLVI¥D ALvd #133HS /37N3 # N3 INOS S¥NI VA $31-1
HIOAY3SIY NA IDVIYAd - 007D HIOAY3STIY NA 39OVIYAd - 00€D
L[ LI L[ Ay ] [ O —

I I

L Ll WOULL D
N

I e@M/
UL L &/ W2/l 0Z @f

. | L

Fan) 71 I [aaY \«! e @/-

0€00}¢-dN

HIHSYM-VA

AN9090gNI-an

¢l SVYHS-vd

12

102€9) L-dIN

10€0022-dN uroe 2 NZve-A1

gl |||~ ]|+
#[— ||| |w]o©

e Wl 0 EEL]

SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY




SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

2 62Vl G200-0L84D
NOISIAZY] _3TVDS/3113HDT # ONIMYYA / NISSIA#fiusiea 1o
W@ llopnuy 0020 inod | abeuielp 1o JloAIas9Y

A8/ ¥Vd NOISIATY| NOILLA¥OS3q|
Ljol flopnay 11-90-0202 G200-02E4D
30vd]  31va NOISIAN|NOLYIND /¥N3LVIND| NOLVIND ALvd #133HS /31IN34 #

uonanpo

1o hyedoud sy
uesay pasol

noi nopia

“sout

SN0} N

ansnpxa
a®

STIVHINIO STONVHITOL 2
Q314103dS SSFINN

SIHONI 3V S3NTVA
314103dS IS 4NYS 30N0d
N3 LNOS S¥N3TVA S31-1

uopedqoddy]

ared

wonduoseq]

oy

2112UUOJN0g E| JaYPOW 18 £400-09ED UEIR 6100-05€%)

L oy

Vv 1v1i3d

‘\/

N

*

WOLSL @

W/L T )

7
4
3NOV1d V130 ¥N3¥3LX3 310D I
v 9LmT-La] ol ¥NS JIMINNOTNOE V1 ¥3SSIA 13 ¥3SOd -
’ Sron-ral S M4 € S3a SNSSAA NV 3NOV1d V1 YIJISNI -
(x1) M7 L3 (Xp) M4 S37 03NV
8 olsmd-18f vl AaNO4 NA SNOTNOE S31 ¥ASSIA-IHd -
v P1r91Gdvo-1d| ©F HMIOAYISTY T13NS INOVI V1 YI1IWISSY-Z
9 Lgelg) ¢l 91-64-vL-€1L SWILI YN TNOYNI,T 3 NOILYXIH
L 6100-05€0[ L1 | 30 IRINNOTNOE V1 3NOVId V1 NS YT TINISSY-
b L0v00zz-di| 0L
- —o0oroanl 6 3OVINOW 3d 3INAIO0Nd
L 0v00L2-dN| 8
L 02-0020NdSSOV| 7 [ |
0t seMd-1d| 9 AN } [ 1
Zl sEMT-Ld| S £ L S
9 vege-1d| ¥ m T]
b £v00-09€0| €
b 5-€SNdNV| ¢ S
z 00z003anv| 1 DD,
o 3| # ¢

13



uoneqoudy] ae uonduosad] Aoy

6C'vlil m_‘oo.ohmw_ol_

NOisIAZY| VDS /3 T13HO3 # ONIMVYA / NISSIA# e ioprafsz 5 aueuLOIog B1 aUPowI 19 200-0950 1419 8100-056 10N
W9 F "oe
W@ flopnuy 00€0 dnod | abeulelp 1 Jlon1ssey SIoNVHIIOL VMANTD
[S3TVH3INIO S3ONVHIT0L -2
A8/ 3Vd NOISIAZY| NOLLdIS3d 23i5us Seg
- = SIHONI 3HY SINTVA
flopnuy 02-20-020¢ G100-0L£€D 3131034S IS 4NVS 30N0d
3ovd]  3ivaNoisiAZyf¥oLvaND unaLvaNo|  NOLYINO Alvd #133HS /37UNI4 # N3 LNOS SHNI WA S31°

U
WH)
v 1IV.13a
\\)
N
T
7 / Wl Z
R
QLS L D

3NOV1d ¥130 ¥n31¥31x3 3100 31

14 9lSMT-18] 91 NS JI¥INNOTNOE V1 ¥ISSIA 13 ¥3S0d -
v 91GN-1a] st Md€s3a m:wwmnv_ nv u:wﬁ_n_ AR ENERNE

N X1) M1 13 (xp) M4 S3T93AV
M v:%mm_@w M M” ONO4 NA SNOTNOE S31 YISSIA-Td -

- "HIOAY3SIY I7HNS INOVTd V1 ¥ITWISSY-2
9 vec-1g| 2 0000607
; Sr000scol 11 91-G1-¥1-€} SWALI YNITNOYNI.T 3A NOILYXIH

30 IIYANNOTNOE V1 INOVTd V18NS HI1GNISSY-1

! e @ DDDDD
L 2000¥9-dN| 6 JOVINOW 30 3dNA300dd
L ov00Lz-d| 8 T T
L 0/-00€0NdSS-Ov| £ _ _
0¢g geMm4-19| 9
zl gemT-1d| ¢
9 vege-1a| v : ©
] 220009€0]_¢ ~®
L 9-¢SNd-Nv| ¢
Z 00£003a-NV| +
D EEN I

SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

14




SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

£100-0L€8D
# ONIMY¥A / NISS3a

flopnay

A8/ ¥Vd NOISIAT|

00%0 4nod abeulelp 1o JIoAISSY
NOLLd¥OS3q|

flopnsy

31Vd NOISIATH|HOLVIND / NI LVIHD)

G¢-20-0¢0¢
NOLYI¥D ALvq|

£100-0L€4D
#133HS /31UN34 4]

uopeqosddy| aed

| 1-e0-0209

L94/L F oe1y

SIONVHITOL v¥3NIO
STIVHINIO STONVHITOL 2
Q314103dS SSFINN

SIHONI 3V S3NTVA
314103dS IS 4NYS 30N0d
N3 LNOS S¥N3TVA S31-1

60°6:L

Vv ivi3d
—

N

WOLSL D

-
|

¥ —=]
~

9LGMT-19

©
-

9I1GN-19

el
-

9lSM4-19

<
-

71191G4vO-1d

™
=

18¢€-18

o
-

8100-09€0

-
-

10¥0022-dN

o
=

2000¥9-dIN

(o2}

0700L2-dN

|||~ |o|x |||+

0£-00¥0NdSS-0V

o
™

8EMdJ-1d

o
=

8EMT-149

»€8€-189

1200-09€0

O-ESNd-NY

00¥0030-NV|

glal—|~|o

434

H|—|N|[O|F | |©O |~ |0

3INOVd V130 ¥N3AI™IALXT 310D T
¥NS IIYINNOTINOE V1 ¥ISSIA 13 ¥3S0d -
M4 € $3a SNSS3A NV INOV1d V1 ¥IHISNI -
(x1) M7 13 (xp) M4 S3703AV
aNO4 NA SNOTNOY ST YISSIA-IHd -
HIOAYISTY 37 ¥NS INOVId V1 ¥ITINISSY-2

91-Gl-¥1-€| SINF LI 4N3ITNOINIT 3A NOILVYXId
3A JIFIINNOTNOG V1 INOVId V1 dNS ¥3T9NISSY-L

JOVINOW 3d 3dNA300dd

000002
VAR 222D

DD

7 /W/AW

15



SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

oL L200-09€D
ERVASTERRE]RE] # ONIMV¥A / NISs3a#

W@ glquasse 0gg aueiquaw adwod } 0OZXD INSIoN
NOILJ¥DS3q

Lo flopnsy 81-20-0202 1200-09€4D
30vd]  31va NOISIAN|NOLYIND /¥N3LVIND| NOLVIND ALvd #133HS /31IN34 #

uopeqosddy| aed uonduosed] Aoy

SIONVHITOL v¥3NIO
STIVHINIO STONVHITOL 2
Q314103dS SSFINN

SIHONI 3V S3NTVA
314103dS IS 4NYS 30N0d
N3 LNOS S¥N3TVA S31-1

SFSITILN NON dN3LVINO3IY NA JI1LH0S 3d

IANNVA V13Ad LNOFINET 13 FINOIOd V1 d3ATTINT

CESYHS-VA d¥vd NOILVdIdSV.d
ANVHENIN V1 dNS 137100 37 430V 1dNTY

NIN/AL 0S¥€ ¥ INILON 3T H31SNrY

¢ESVYHS-Va

9LGN1-19

9lSM4-19

cLl915-19

19490€d0}66-9r

MdVYDZ002X002X9-0OH

S|~

B Rl SV Gl B el S)

‘434

9Ll
v Iv1i3d

16



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

Alod ua ,z abnyLus0 adwod 1o 091X NSO

NOLLA¥OS3q

11-€0-0202
NOLY3¥) 3Lva|

6200-09€40
#133HS /3TN #

NOSD3IHD SW

SIONVYIIOL VHINID
S3TVHINIO STONVHITOL 2
Q314103dS SSIINN

S3HONI 34V S3NTVA
314103dS IS 4NVS 30N0d
N3 LNOS S¥NI WA §31-4

uofieqosddy|

aed

wopduose]

91GNT-19

9lGM4-19

clLlolg-19

0dsoe-rd

XOIM09LXO-OH

gl || |o|<

‘434

17



SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

ojasaL) siybul

uopeqosday|

aied

uonduosad]

ANEO9OSWI-BF Jed ANEOSOSINI-EI J2081dwiaY "ANYELL-8F ap uopisod Jabuey

1A%y

3 1A 1100-0LEHD 007500
NOISIAZY] _3TVDS/3113HDT # ONIMYYA / NISSIA#fiusrea NOSD3IHD SHW T XX
be 19 5195 050 10 B2l BB o o e osas ;.mn-w i

@314103dS SS3INN

zioL flopnay cl-h1-8102 1100-02£¥D 215123053 15 V3 30n0d

39Vd 31vd NOISIATH[HOLYIND / ¥N3LvIND|  NOLVINO ALvd #133HS /37IN3d #] N3 LNOS SHNIVA S31-1
3 ANVELL-Gr| £
3 ANVEYETI-Ar| 9
2 dceos-ve| S
3 ANOOYEWN-Er| ¥
3 S§¥5201S-rd| €
4 ANE090GWI-ar| ¢
4 ZLSYHS-va| |
‘O 43| #

ureL

NZve-A1

Wl

434

18



SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

flopnay

A8/ ¥Vd NOISIAT|

(D au9s) 0 1@ £2¥da sueiquaw adwod inod uoneybe,p sjquasul

01215) 510U -
LL00-0LEUD|  wornportos sopur sepmmest w5009 = 3000 uopegosddy] o uonduosac] o
‘o5 ‘uBisop “Auetondond . [
# ONIMVYA / NISS3a# _5_&__mmwﬁwmwwzswoumomzumr NOSDHD3IHD SN ;oﬂWx ANEOSOBII-6I 12d ANEOEOSINI-EI 100BidWaY “"ANYELL-8r op uonisod Jabueugf LAoY
oL F 10Buy
Nyt 1 80717 oy
SIONVYIIOL T¥HINIO

NOILLA¥OS3aF

31vA NOISIAIHHOLVIND / ANILVIAD)

flopnay ZL-11-8102

NOLLYI¥D 3LvQ|

HIOAYISTY I9VIHId -1 L00-0L£HD
#133HS /3TN #

S3TVHINIO SIONVHITOL -2
Q314103dS SSIINN

SIHONI 34V SINVA
314193dS IS 4NYS 30N0d
N3 INOS SuN3 WA S31-4

o

HIOAY3ISTY NA 3OVIYAd
00¥0

W2/l € ~—

WFIEL D

WWIE €

HIOAY3ISTY NA FDVIYId
00€D

WIEL D

| JIE €2

W€ €

19



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

ojasa) siubul
onanpoida sojpue Buunpejnuewl
“oles ‘a5 B}

SN0} 81ase1 25 Inb NOSOIMO SW o
ansnpxe gipudoud e) 188 10 Jed anuco)
219 & 3SNPUL UOEWLIOJuL ‘SIAY]

NOSD3IHD SN

>

45000 F XXX'X

STIVHINIO STONVHITOL 2
Q314103dS SSFINN

SIHONI 3V S3NTVA
314193dS IS 4NYS 30N0d
N3 LNOS S¥N3TVA S31-1

uopeqosddy]

ared

uonduosad]

ANEO90SWI-BF Jed ANEOSOSINI-EI J2081dwiaY “ANYELL-8F 3p uopisod Jabuey

1A%y

0 szl omg.ow_
NOISIAS ERLVALTERRERE| # ONIMV¥A / NISS3A#H
W@ (00£2-0020) 0€a 10 €27da @dwod unod uoneyibe p sjquiasuy

NOILA¥OS3q|

oL flopnuy 11-90-0202 9200-02840

FOVd| 3.1Vad NOISIAINH[HOLYIHD / ¥NILVIND|  NOLLYIHD JLvVQ| # 133HS /37TN3d #]
| ANvELL-Ar|[ 2/
| ANVEPETT-Ar[ 9
| dzeog-vd| S
| ANOOVEW-Gr| ¥
z S¥5.01Srd| €
4 ANE090gNI-ar| 2
z ZISVYHS-val |
0 43| #

ureL

NZve-A1

Wl

434

20



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

9200-0LE¥D
# ONIMYNA / NISS3a#]

flopny
A8/ ¥Vd NOISIATY|

(00€0-0020) 0€0 10 €2¥d@ @dwod inod uoneybe,p s|quasus

usied e saniasal oum NOSOIIO SW
1o Auadoud ouy 1 pue Aq paieubuo sem

NOILJ¥OS3q|

11-90-0202
NOLVID 31va

HIOAYISTY 3OVIHId -9200-0L£HD
#133HS /3TN #]

nsnjoxs g1eudoud e} 155 18 Jed an5uoo)
919 © 9SNOU-1D UONEWIOJUL] ‘SIAV]

NOSD3IHD SNW

o

45000 F XXX'X uoneqouddy | oe uogduosacy

4

WO F XXX
WO XX fiepnafe

o) 7 18lbuy

ANEOOBII-EI Jed ANEOSOBII-EI J80eidway ‘ANYELL-GF 9p uomsod sebueyg] LAGY!

L9/ F roeiy
SIONVHITOL WHINID

SITVHINIO SIONVNITOL-Z

J14103dS IS 4NVS 30N0d
N3 INOS S¥NI WA S31-+

HIOAY3STIY NA I9VvIOYad
00¥O

W/l € =

JIEL D

JWIEE

HIOAY3STY NA 39vIHYad
00€D - 0020

| WWIE €2 |

WIEE

WIEL D

21



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

£200-0L840| e
# ONIMVUA / NISSIA#}wered e senesal oym NOSO:

0 29s - 0£d 19 £2vd( dueiquiaw

adwod unod uoneybe,p sjquasul
NOLLd¥OS3q|

1200-0L£4D
#133HS /31UN34 4]

dod|

10 Auadoxd au) s1 pue Aq pareuldl
uesay posopsip

doud {159 10 Jed anducol
219 & 3SNPUF UOEWLIOJuL ‘SIAY]

swWNOSD3IHUD SNW

45000 F XXXX

uoneqosddy]

ared

uonduosad]

L00F XXX

STIVHINIO STONVHITOL 2
Q314103dS SSFINN

SIHONI 34V S3NTVA
314193dS IS 4NYS 30N0d
N3 INOS S¥N3TVA S31-1

oL flopnsy 21-90-0202
FOVd| 3.1VAd NOISIATH|HOLYIHD / ¥NILVINHD) NOLLY3¥D 3LV Q|
000
00€0
We 0020
INLYNXO¥AdY ¥NANONOT | ITIAOW

HIOAY3SFd NA ANO4 371 O3AVY
1IN3IW3IOVOA 3d .2/} L JINTLE0
dNOd dNINONOT VT d3Lsnry

Vv 1v.i3a
- \/

N

cLF /L

ANOOLLL-9r

O0vANCL00lgd-ar

ANEOYOdNI-ar

NO1OAdO-Vd

ANPE0LT3-9r

die05-vd

¢l SYHS-vd

<16 A B I B B
#|—|n|ofs|o|o|~

434

.3dNOJ. NA NOILVINIIHO

urog 3 dint-nvy| 6
urge I NZve-AT| 8
Wl 0 H43d| #

22



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

L200-0LEUD|  wononpords soppue

flopny
A8/ ¥Vd NOISIATY|

D 8uds - 0gd 1@ £2¥dq eueiquaw adwod inod uoneybe,p a|quasuy

oje1au) Si61)
oenuew|

s osn wubrsop Auemaudon]
# ONIMYQ / NISSIA#ured e sonosarounnosomosn|N O S D I H O S W FOF XX

Jo Auadoud oy s1 pue Aq pajeubo sem|

——T L9/ F roeiy

NOILA¥OS3q|

z r.mo.omomm_n_v
NOILV3HD 3LV

AYISTY NA IOVIYII-L200-0LEHD Sronepesns o6
#133HS/3TUNI#|  mocesmno

450070 F XXX'X uoneqouddy | oe uogduosa A8y

W00 F XXX
o) 7 18Ibuy

s SIONVHITOL WHINID
SITVHINIO SIONVNITOL-Z
Q314103dS SSIINN

SIHONI TadY SANTVA
J14103dS IS 4NVS 30N0d
N3 INOS S¥NI WA S31-+

HIOAY3STY NA 39vIHYad
0020

WFIEL D w6 —=

WCh

23



SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

¥100-0LE8D

L5000 F XXX'X

uoneqosddy|

aied

uonduosac| Aoy

fiopna)

1-£0-020

(8182 NP noy| ne 9109 8] 1ns) 0¥ 81 Inod uoneuidse,p sub) ej op uossod saypor] |

0020 Jonesas o) inod sbeased seinoley] 2

. F XXX
NoisiAZy|  31vos/ 3113H03) # ONIMVd / NISS3a#] 03 XX
W@ (0 eugs) pgq edwod unod | - ,g/| | uonelidse,p s|quasul S A=
NOILJ¥0S3a SIS SIOWEZ 01 -2
el fiopn 61-20-020¢ PL00-0LEYD [mronese o avoso s 215129053 13 313 300104
3OVd 31Va NOISIATN|¥OLVIND /¥N3LvINo|  NOLWVIND 3lvd| #133HS /FTUNTA#| o o esnouro uonewiou ‘sinv] N3 LNOS SN WA S31 -+
WlC 00¥O
m M W0€ 00€0
) \&/ .SE 0022
vV vLiada JNLYWIXOUddY ¥NININOT ERE[e[e])]
e
~ ~

HIOAH3SIH NA ANO- 37 03NV
ININIOVOFA 3A .91/6 HINILA0
dNOd ININONOT VT H3ILSNrY

d6€0S-vd

INOZ1 1 OAdO-Va

ANZL L1790

0010GINY-rd

E£¥0rrZe-dN

AN8080GNI-ar

9| SYHS-vd

gl |~~~ ]|=]|~
# ||| |ofo]|~

‘434

24

>4
urege 3 080AdcLINL-vVa| Ol
urg/L g 3 080AdZLINL-VA| 6
urge 2 00ENCL-AT| 8
Wl O 43| #




SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

(0 eu9s) pe@ adwod unod | - ,z/| | uoneudse,p sjquasul

NOILA¥OS3ap
zoz flopny U_ 61-20-0202  [HIOAYTSTY 3DVIHTd -100-0L£HD
39Vd| 31VA NOISIATHHOLYIYD / ¥NILVIY: NOLLY3¥D 3LV Q| # 133HS /37IN3d #)

219 & 9SNUHO UONEWLOJUL ‘SIAY

uoneqoiddy| ared

uonduosed]

(2nue0 np nayl ne 2109 8} 1ns) 00¥O a1 Jnod uonedse,p auBj e ap uonsod Jaypol

W94/ F oeld iepnafs1
SIONVHITOL WHINID

0020 1on13594 81 anod ebeaed seinoley]

SITVHINIO SIONVHIT0L Z
Q314103dS SSIINN

S3HONI 34V S3INTVA
314103dS IS 4NVS 30N0d
N3 INOS S¥N3 WA S§31-L

HIOAY3STY Na 3ovdYad
00¥D

W€ YL — @

HIOAY3STIY NA I9VOH3d

Y 002D
\'A W/l 8 j

£ @

WVIE6

b
¥)

S (] C C S

HIOAY3S3Y NA 39vOH3d

00€0
—H,.wR vl \14 \..m &

Wi e

1$‘+

25



. ,500°0 F XXXX uoeqoiddy| e uonduosac]
c ON _\ idoud| 0F XXX
NOISIAZY| 37v2S/31713HOT sulN 0OS9D3IHD SNW hesy
W.@ flopnay 9Jliq & 9AleA }o uipael e nekoq inajdepe daAe JioAasal nod unsoul Jap Nt | o
A8/ ¥Vd NOISIATY NOLLd¥OS3q| u SIS SINVIFIOL-2
Lo llepny £2-20-020C 8100-0L£4D 3151935 15 4¥S 300
39Vd 31vd NOISIAIN|MOLVIND / ¥N3LvIND|  NOLVIND ALvdl #133HS /371UN34 # N3 LNOS S¥NI YA S31-1
HIOAY3STIY Nd 39vOHId HIOAY3STIY NA 39vOHId
00vO 00€0

W2/ 0Z ,
TA,,v\m vmv\L 8l

3 IEL D Vv ivLi3ad

I (uP/€ ¥E)

k) SIEL D

NOd8I¥€0.25S-ar

\
.

95/0dIN-rd

d2e0s-vyd

ANOOYEW-Ar|

ANYEIS-An

0Sddvezel-an

AN9OYONINY-Ar|

dd00210€S-diN

4gr000NOS-an

HIHSVM-VA

Pt T ey
H| - |N|o|F|v]o|~|o|lo

‘434

SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

26




SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

# ONIMYHQ/ NISSIA#uered e sonsasoumnosoziosn|N O S D I H D S W

DO, e
A8/ ¥Vd NOISIAI N}

0 auas el nod abnjyuad adwod ap a1Hos suaquwiold

flopnay
31Vd NOISIASH|HOLYIHD / ¥NILVIHD)

NOILJ¥OS3ap
21-€0-0202 6100-0L£H4D
NOIY3¥D ALva| #133HS /37UN3 #

“orosou siabu|

4500°0 F XXX'X
o+

~Sy———1 | L9171 7 roesy

S SIONVHITOL WHINIO
S3TVHINID STONVHII0L 2
Q314103dS SSIINN

SIHONI 34V SINTVA
314103dS IS 4NVS 30N0d
N3 LNOS S¥N3 WA S31-1

uonegosddy|

aed

uonduosad]

ANZLLLL-8r op uopisod Jabueyc)

1 Aoy

ANY0909WI-ar

dce0s-vy

9SVHS-va

ANCLYETT-ar

ANYECL L Ed-ar

ANCLLLL-Gr

odelig-ar

0G100¢Nd-rd

Sl ||~ |~N|N|= |+~

434

H| - |N|O|F|O]O|N~]|0

ureL

NZe-A1

Wl

434

27



v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

W@ flopnay
A8/ ¥Vd NOISIAT Y|

0 auas e| unod abnyyusd adwod ap aiuo0s auaquold

6100-0L8¥8D wononpoidas Jojpue Bus 450070 F XXX'X uogeqosddy| eied) uonduosad]  Aey|
o1es ‘asn “Uisop “Ueiapdos OO F XXX
# ONIMYA / NISSAA# ueied je somssaiomnosomiosw|fN O S D I HD S N W0 F XX ANZLLLL-gr op uoysod Jebueyg] L Asy|
Jo fuadoud auy 1 pue Aq pareupuo sew| 2 % lbuy
usiay pasopsip “y—a—1"1 W90 3 oel
u SIONVHIIOL TVHINTD

NOLLd9530|
cioe llepny C1-€0-0202  [JIOAYISTY FOVIYId -6100-0L£HD
2ovd|  aivanoisinzufuorvauo funaivauo]  NouvaEuO divd) #133HS /31N #

=]
oy nofo
5110} 2012591 25 Inb NOSOTHO SH o)
ansnxa ploudoud 150 n3uoo)
519 & BSnOUHD UonEUOUL SIAV]

313103dS IS 4NYS 30N0d
N3 INOS S¥N3 WA S31-1

HIOAY3STH NA 39VIYId
00¥O

W/l € =

WFIEL D

WWIEE

HIOAY3STY NA 39VIYId
00€D

(WP/€ €2) ﬁ WFIEL D

WWIEE

28



v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

(D augs) abnyyuad adwod Inod ,z/| | uoneldse,p s|quasuly

NOLLA¥OS3q|

flopnuy

d6€05-vd

NOZL 1 OADO-Vd

ANZLLTT-6r

ANCLCLANI-ar

YZSYHS-Vd

948051 00¢N-rd

00¢04-rd

0051-rd

1dINOOCIN-rd

Sl |~|— |||~

‘434

H |- |N|[O|T|O|O|N~ |0

31va NOISIAFH[HOLVIND / ¥NILVIHD)

0200-0,€40

ansnpxa slaud

Lo SIONVHITOL TvHINID
SITVHINIO STONVHIT0L 2
Q314103dS SSIINN

SIHONI 34V SINTVA

J14103dS IS 4NVS F0N0d
N3 LNOS S¥N3 WA S31-L

uoneqosddy|

ared

uonduosa]

ANZLOLEWI-Er 1 9dziL3-8r 'OdzLig-ar Joneju

[ECN]

/MF
T

#133HS /31UNTA#] e e osnouro vonewso ‘sinv]
WlZ 000
ceGll .0€ 00€0
v vL3d JNLYAIXO¥ddY ¥NINONOT | ITIAON
—
~ ~

HIOAY3ISFE NA ANOL 37 03NV

LININIOVOAA 3d .91/6 HINILEO

dNOd dNINONOT V1 d3LSNry

z \
=
=

e
9
urge 08OAdcLiNL-va| ¢t
urg/L g 08OAdZLINL-Va| LI
uegl OAdCLL-AT| Ob
Wl H43d| #

29



v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

L5000 F 300X uoeqouddy| e wonduosed Ao

v ANZLOLEBWI-F 10 OdZL L3-8 'OdziiLg-ar sonau  LAoy

NOSD3IHD SW

W@ (9 sugs) abnyuueo adwod Jnod ,z/| | uoneldse,p s|quasug “N——1"1 mwmwmuﬁwwm%ww%mm ]
NOILd¥0S3d 3101 -
: s 9 o s u S3HON S ST
cio¢ flopny U_ ¢1-€0-020¢ HIONY3ISIY 39vOY3d -0200-0L£4D S0 aneses s b NOSORIS SH o7 314103dS IS 4NVS 30N0d
3ovd]  31va NOISIAIN[HOLYIND / ¥N31vIND| NOUVINO Aivd #133HS /3TUNTA#] o e osniouro uonewsoju siny N3 LNOS SuNIvA S31-1
HIOAY3ISIH NA FDVIHAd
00¥O
dIOANd3S3d NAd ERLZOXEN!
- PIE P — 00€0
—H W8IL YL J
\‘ uE S
T‘ WV e
* \T
* \T
£ D

30



NOSO4 S|

uoneqoiddy|  ated

Uonduosag

S000% XXXX

STVHING9 STONVITIOL T
Q3103dS SSTINN

S3HONI 34V SINTVA
21419345 1S 4NVS F0N0d
N3 INOS S¥N3TVA 5311

a)un aialLe

N

.||||||i|ln @

snssap anp

L 1200-0.680  # ONIMVYYA / NISS3A #
NOISIAZY| 31v0S /3T13HOT -
w\@ ‘ayd JayjeaIq - BAJBA-4OBYD - 1Y [Iy-HoInb .z - NOILdI¥OS3a
A8/ ¥Vd NOISIAZY JUBAS - 9AleA-Y08YD -, 9Bessidwial saiug
%83 61-01-020C ad Z1-€0-020¢] 1200-02840
39vd JLVONOISIAY  HOLVIHD / ¥N3LVIU]) NOILYZ¥O 31vq) #133HS /311IN34 #
W92
7
.92 ((=—0—
b //\
.2 "dwal sanug
@ 9pIF [98) PEOY - JN3|N0oIUS 3]QD
; m M 59T
W€ < D 1vO 00v 0L-0070NASS-OV
.2 9bessidwal ap sanus unod 38 ,z Juare unod abeased
Y wCl/l ST
L ]
B i
= ° o
801
(/]
(/]
A @ €] @
S
m 4 —F .2 "dwal anug ®
m Sl W€91
W2 JUSA-UIE
(-4 E F :: \@ M el
=] = m) A W J7)
® We VO 00€ ‘02-00£0NdSS-OV
w <
G .2 9bess|idwai ap sasus unod 38,z Juans unod abeosad
m
17 ] T 7020ZATd 8
(7] T SdzoTan L
s 13 882290l 9
!A T ANOOZIS4N
a T ANOOOZN-an ¥
A 3 610705l €
M 3 0ECOAT 4
14 devosvd T
‘B
O]
- O N [339 |
(3
(7]

31



. ——" [ R—
1100-25€4D W00 F X
# ONIMV¥A / NISSIa#fu wWNOSDIHD SW 4oz XX fiopna 1-20-0207 9SHVQ 1EI9 12615V 1221\ 1R 0081221
1o o

0 9ugs unod (,g/1L S1IH0S 19 ,2/1 991u3) 381 /192G L-HH# Inajnoiu3

NOLLA¥OS3IAp™

1" 1 (9071 3 oery
p— SFONVHITOL TvINIO
STIVHINIO STONVHITOL 2
Q314103dS SSIINN
SIHONI 3V SINTVA

L1-21-810¢
NOLYI¥D ALv(q|

£100-25€40
#133HS /371UN34 #]

314103dS IS 4NVS 30N0d
N3 LNOS S¥N3TVAS31-L

vl
v Ivi3aa

P

¢
.

3 rezi-A

3 0oereei-Al

—

381219¢S1-dH

8EN-1d

8EMT-19

00¥O 13 00€D ‘0020 SAT1IAON ST HNOd

8EMd-14d

JIFINNOTNOE V1 d3SINILN SVd 3N

18¢-19

N|Oo|g|v]|]O|N~]JO O

davovroani-ar

32

126L-SvY l @ « 02l 3 recl-n1| 6

glo|la|t |||

434 # Wl 0 H43d| #

SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY




v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

Yo

[4 ov:l 0500-ZSEUD | womnponss spue upmosnin 180007 300X voeqosdc | are uondiosedrox
NOISIAZY|  37vDS /I T13HD # ONIMYQ / NISSq#| e o soresesounmosommosnlN O S DI H O S W R 1HOSY 119 NELA ddozsioes dsaron
W@ (u1 BIHOS 18 ,2/L | 994U3) 81/12Z8L-HH# Insjnoiul “N—=1" ]

NOLL¥9S3q u wmémmzwaw_w_wow.wmmwww%.ﬂz‘m
Ljoy ppnesuuosss} | Z1-50-0102 050025640 21519343 5 4198 30004
3ovd| 31vd NOISIAT¥|¥OLVIND /¥n3LvIdo|  NOLVINHD Jiva) #133HS /31N # N3 LNOS SHNITVAS31 -+
SININONOT HNOd 319V.L dIOA
2 odilo-ar| vi
l dg8090dnI-ar| €L
l odeLiv-ar| ¢t
l ANLZLLad-ar| L .09 GELIMT
l ANOLOLIZ-9ar| oL .09 GESIMT
14 9LSVHS-va| 6
W02 00¥0
l ¥dg8080aI-ar| 8
14 9lGN-19| £ W.0Cl 00€0
v 9lsmTig) 9 021 0022
14 9lGM4-19| &
v ote-1d] v FAILYNIXOdddY dN3NONOT 373A0N T 00zZ) Nz z
L 8lL/lce8l-dH| € NOILVLNINITY XNVYAOE 4NINONOT . 0CL NCL-AT) L
O H3M| # wl HI| #

33



v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

# ONIMVA / NISSIA#}uered | soneses oun NOSORY
)

o S

uononpodes iojpue bul 45000 F XXXX
“ofes ‘osn UBisop oxd

osWliN OSD3IHD SHW

1o Auedoid oty s pue

ueioy pasopsIp

o

9

- SIONVHIIOL TVINTO
STIVHINIO STONVHITOL -2
Q314193dS SSIINN

SIHONI 34V SINTVA
o JI4103dS IS 4NVS 30N0d
10 aea onoued) N3 LNOS S¥NI VA SI1-}

SIAv|

uoneqouddy|

aed

uonduosed]

fioprs)

1-£0-020

409 Es Inabuo |30 LHO-SY #Eie NZi-A

I oL
NOISIAT 3TvIS / 3113HI3|
W@ (,1 @1M0S 10 ,2/) | 994uT) 38121228 L-YH# In8|noJu]
Lo €1-€0-020pPpesuuossa} Zl-L1L-0L02
FOVd| 31Vd NOISIAIH[HOLYIHD / ¥NILVIHI) NOILVY3¥O 31va
SHNIANDONOT HNOd \
379V1 HIOA
=
© Ta
L 9d1o-4ar| vl
1 H980904dNI-ar| €l
L odeLiv-ar| 2l
L ANLZLLgd-ar| L1
1 ANOLOLT3-Ar| ol
14 9LSVYHS-vd| 6
L 4d8080dINI-ar| 8
14 9lG6N-1d| .
14 9LSMT-1d| 9
14 9lGM4-19| S
14 191G-1d9| v
L 381/21228L-HH| €
0 H43Y | #

.09 SELLMT
.09 SESLIMT
W0Cl 00¥0
4 00€0
W02l 0020
JAILYNIXOdddY 4N3INONOT 313dON

NOILV.INIWITV XNYAOG dN3INONO1

« 0021 3 NCL-AT| ¢
« 0L 3 NZL-AT| L
ul Ko) 43| #

34



SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

NOLLdIYOS3Af

NOISIAZM| _3TvDS / 3113HD3
W@ (09 Z1 Inajnolusa) anbuyos|e Juswaploooel Janlog
zio} llopnay 12-21-8102

39Vd| 31va NOISIATH|HOLVIND / ¥NILVINI) NOILV3¥D 3.1va|

£000-06€40
#133HS /3TN #

S3TVHINIO STONVHIT0L 2
Q314103dS SSIINN

S3IHONI 34V SINTVA
J14103dS IS 4NVS F0N0d
N3 INOS S¥N3 WA S31-L

uopeqouddy| oed uonduosad] Aoy

[ 0g8s-nv Jeinoly

L1020 1epow uojes abeasad [e1op Inole ‘sjesoual uoisinay] 2 Aoy

1-20-1.207 .8vwaieis siy sinanbuo € ey

2 39vVd V1Y 313A0N NO13S 39vO¥3d 31 48N0d STIivL3d
+xxNOILNT L LV x

Ad3LLvE +
Y3 L1lva +

e\ o

d3d/39N0Y + —=

aNNOYo -
FHHIL VIV 3SIN -

MOv1g/ dION -

INOIYLOTTF-IA ISSIVEO D3NV
dNILOINNOD I d31d1IdaNn
‘JOVINOW NV 310N

Sl

a3d/3onoy

059S-NY

<
=

a3d /39n0Y

ME9N9LdO-NY

@
-

MAVNELAO-NY

N
-

7l MT-19

-
=

VIN-19

o
=

ADTHYSSGL-NY

(=)

05e. Ny 1G1228-49

SG280AZSHO-NY HOLIMS - N3 LdNEHILINI

61019/-0Q 281s-nv

vlMd4-19

viivl-19

LEB0AZSHO-NY

12€L-NY|

2¢019.-0d

Il 5l Bl Bl 1 553 G Bl Bl A U U Y Bl B

H|—|N[O|T|O|© |~ |0

‘434

4

a3d/39N0d +

ANNOYO =
FHYIL VIV ISIN

ne! wo™

¥F

MOV1d / HION -

a3d/39N0d +

€l
1334/ dN3TNOUNT

J10JOW UO 1e)s 911033
Inajow Ins anbujos|e INaLeWQ
NOILdO

ul 96 3 Od90M3L-19] LI
ur 96 3 oM-nv| 9l
urg 4 d19L-3g| sl

Wl 0 H43d| #

35



36

Z1L10-06E8D .,mw,coﬂ XXXX uopeqoiddy | aed uonduosac]  Aey|
# ONIMVAA / NISS3a#| _:whmam : flepnufs 02-L0-91 NV HE2 O¥9OMAL-1e] L
(V 0v InejouoIsip) anbL}os|o JUBLIBPIoOdEY [ s pesomes N [ S5V 10 0585V Jmolens 0522-0W 1E19 S01oza Y €
NOILdINOSIaf none wm4<mmzww,mWWMmem%#z‘m flepnaf z0z-20-0! SEYNLZaO-NY seinofe] €
ppnesuuosss) | 0L-11-0L02 CL10-06€HD | s :  NOS9ZD s < S SIHONI Ry SIVA fiepna z0z-50-6 L1 un 1ed a1 o1 Jed SesiEIsu seoad sef eoeidwey] &
31va NOISIAZH[¥O.LVIND / ¥N3LvIN0|  NOILVIND 31vd| #133HS / ITIN3S #] ™ N3 LNOS SHNITVA S31°
- - - - - - - - ANOIFLOTTI-IA ISSIVED OIAY dNILOINNOD IT H3ldIdgNn
‘JOVINOW NV 310N
| |
' NOILVTIVLSNI ¥3WOL1SNI / INIIMD 31 ¥Vd NOILLVTIVLSNI
Aioneq o + |98J wo.4
oUeNEq B + ana|noJus,| 8qQ
| \ [°\ |
N el G34/39n0Y _ -H@—@H- _ “ G34/39n0Y
Y 3 o [
\of - QO] SIOV18 / JION
| |
| |
J1OIHIA FHL 40 SISSYHO 3HL OL XId OL ANNOYD
FT1NDIHIAA NA SISSYHD NV d3XId YV 34431 V1V 3SIN
d00T14 X048 dNAJId 904 LININOHO
NOIAVO 311049 3d ANO4 JNOd S114-3SSvd
NOILLVTIVLSNI 43INOLSND / LIN3ITD 37 ¥vd NOILVTIVLSNI
l 1IM-2LL0-06€H4D | € @
l LeeLrnv| ¢ @ « 0¥C l Od90M3IL-19]| S
l osgs-nv| L wCl l M-Nv| v
0 H43Y | # Wl 0 H43Y | #

SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY




SCHEMA D’ASSEMBLAGE ¢ DRAWING ASSEMBLY

L1IM-2110-06€:80

(¥ 0% Jnajouolsip) anbujos|o Juswaplodoel uope|jejsul Jnod sjquiasug

uonanpoidas sojpue b

sjes ‘s ‘ubIse)

Usay pasopsip
u

ppneauuossa}

.500°0 F XXX'X E,_EE&«_

aed

voduosad nox

I

I

+ QL]

YYIZVS-NV | «S

X474\

14
8.€9890-NV | €
SoLoTd-Nv| ¢

MgvNLeao-nv| |

434 | #

fsnoi nope :m SIIVHINIO SFONVHI 0L -2
62-€0-120C LIM-ZL10-06EHD | snoronos sadNEN S
NOLLV3¥D 31va| # 133HS / 317IN34 #| m>,m=%“mwwm_m3 M_wu_kﬂm%%w,wmw«wmw%%ﬂ
NOILVTIVLSNI 43INOLSND / LN3ITD 37 ¥Vd NOILVTIVLSNI
Aepeq o] +

susjeq ey +

—

a3d/3onod

d00Td X049 dNAJId J04 LINNOHED
NOINVO 31109 3d ANO4 dNOd S114-9SSvd

«8l

Od90MIL-1D

Wl

434

37



3 donjales | -0osaT-spooisld  # ONIMYHA / NISSIA # coppnpesis pue uoneqoiddy|  eieq uonduosea)
NOISIAZY 3OS /3113HO3 wo i sommom oo NOSDIHD S W P 81-€0-0202 Sje[01sid Z Xne 38109 un Jejnole 18 0OST100-SIN
W@ ‘ay 13r331N4-SIW/ 0OSTTNA-S Sunb 81ed UmeT | NOLLdINOS3a ] e £ 191100 | JoAGIUS ‘1 3rITLN4-SIN 18 ODSTTN-SIN JI0S|
A8/ ¥V NOISIAZY 13r331N4-SW/ 00S3TN-SW uozeb saoisiy SIoNIOL TN
b1 81-€0-0202 gd 91-01-100¢ s aweses o2 5 NOSORIO S 9 S3HON 3 S3NTVA
39vd 31VANOISIAZY H¥OLVIHO/¥N3LVAHO  NOILY3NO 31vq #133HS /311IN34 # A o8 SR S5

J 1473 (NIFOd) Nregl-A1] S J 3 BOCIVYPNV] ¢ - T J
3 OSVHSVA| ¥ 3 gsHear| T
3 ANGT0Z9S2do-ar| ¢ 3 adHedr| € [v) NOILdIYOSs3a 434
3 ANOEDZ9S2doar| T 3 gayoe0anrar| T
[v] NOILdIYOS3a 434 [v] NOILdI¥OS3a 434 4 1

S ! I €
B IV .
s ] s =) [ omas s e =

asoy yyim 1a|dnoo oinb sjew Aig as0y yym 1ajdnoo oinb sjew Aig 1} Jajdnoo yoinb ajeway A1g
09s e ajew Jnajdnoo 18 nedoq ap 1y 29s B ajew Jnajdnoo }8 nekoq ap Iy 09s € apldel Jnajosauuod ap Iy

| sopzousids/buewpaisesng || OOSIWOSN | | L)S000dUomo

suse)ul uojsid ap a|quiasue
1 Jiedas Ajquiesse [ewsjul ‘0996zgv-ar : $9091d / sped

3 OOSTTOOSW

I3r3gIng-sw

] NOILdIdos3Id

655000d

ANOY0Z952do-dr

00995¢-9r

€0665¢-dr

— N ™

9SVHSV{d

NOILdIdos3Id EEL]

O~ - -

13r33aLngd-sin

auelul uojsid ap s|quiasua
W Jedas Ajquwasse [eusaiul ‘Zy9/00-37 : $2091d / sped

3 OOSTTOO-SW 14 €

4 L
OOSTTNISW
0 NOILdIg0S3d

095000d

O}
c_g\_e.s%q“ Eﬂﬁg m
AN0¥0Z952do-4ar =

€EVZ00TT

re066SC-dr

— N o <

9SVHS VA

< Bz BaRalal

NOILdI0s3a [ 439 OomMI_Dn_lm_\/_

09831INd-SN

v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

38




SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

€

NOISIASY

L/e
3TvOS / 3T13HOT

opeqoddy|  e1ed uonduosea| eyl

gnerunepny  # ONIMVHA / NISSIA #

SUIE5 ¢ 53.3U5 SIB01SId 3] JBAIIS

S000F 5000X

NOSD3IHD SW “ad '91£0-0202 [T R

ayd

A8 / ¥Vd NOISIAZY

sdwnd wbeiydelp 1oy sunb Buneyepy

souelquisw sadwod / Sinay e S|oISld NOILdI¥Os3d

SIONVIIOL VeI3NID

91-£0-0202

31vA NOISIATY

ayd

¥OLYIHO / ¥NILYIHO|

STTVENI9 STONVETTOL 2
Q311038 SSTNN

S3HONI v SINVA
314103dS S 4nVS 30n0d
N3 LNOS SHNZTVA §31 -

12°90-2661

EATHHNTT4NS-SN
#133HS /3NIN3d #

NOILY3HO 31vq|

J38YVI-

ggv0v0330-9

Voov-N

0V ANV0004HT-9

EEMAAES]

6€0616¢-d

ANVOEONING-g

o g o N o

gdHed

uonduasaq

dN3748N4-SN

8

© 7
%mgi

<«

<<
<o
P
<«

(0 m |
:Ov

8 "¥N3748N4-S

Voov-N

0V ANV0004HT-9

JJ9EVI-S

6€06162-d

ANVOEOWNY-9

o M 8 9 o

gdHed

uonduosaqg

dN314N4-SW

<<

I B mim Hi -
.9€ "¥NIT4N4-SN

sunb BuLidjepp - sinaj} e Ss}9|0)Sid

39



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

v4101-99

g4101-99

X1101-99

1101-99

WL0L-99

SI01-99

XS101-99

Wd9 - Aoedey
S31vd MO

‘ONMed

SdiL ONY

‘X04ddY  S31ZzOW

LT B G ]

(DT0T-99 # 1D HIvd3d NND / 137015Id NOILYHYdIY LIM)

060 wiewsid np madepe] Rad[F
“LLON

40



SCHEMA D’ASSEMBLAGE » DRAWING ASSEMBLY

MS-JDICSLQC

MS-FU33QC
MS-FU33LQC

-

=
ﬁ NOTE : -ENLEVER L'ADAPTEUR DU FUSIL
5

— T4

ﬂPULVERISATEUR MS Inc.

\PULVCOM\PC\FUARBRE
DATE: 2001-10-15 PAR: P.B.
REV: 2006-03-16 PAR: D.T. ‘ #REV: 0

TITRE: FUSILS A ARBRE SUR Q-C

#REC.: MS-JD9CSLQC

MS-FU33QC

MS-FU33LQC APP:

41




SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

q M5 Gregson Ine.
Al 4300 rwe Vachon, Drummondville QC J2B 6W4, Canada
ME GREGSoN Tel:B18474-1210 - Fax - 819 474-5217 - orders@msgregson.com

BOM
REVISION

MS-FU33QC
0

Desc. Frangaise  § Pistolet n*33 3 portée mo  yenne sur coupleur rapide
English Desc. § Ne 33 medium range spra ¥ gun on quick-coupler

Ref. CQuantite Produit Description frangaise English Description
1 1.00 AL-1200C Rédult 1/2npt ¥ 38 mnpt c2o.40 iakon Reduser 172 rpt x 35" mnpd ced .40 br
2 1.00 JB-33510010 Fusll arbre no. 33, buse 3mm Mo. 33 ree spray gun, 3mm nozzie
2 1.00 JB-33512300 Buss 22 mim Nozde 22 mm
4 1.00 JB-3HPB Qo 3 bille ferme male 3E™ x 3ETnpt br Close ball coupler maie 36" X 3t br

42




SCHEMA D’ASSEMBLAGE » DRAWING ASSEMBLY

.
e
af mim
=
w
Reference Q Mo
001 0.375 AS-CV12
001 0.375 AS-CV12
004 1 JE-WMMOOD3ER
002 1 ALU-31020CB
00g 1 JB-3HFPBE
003 1 AU-DG4000
005 ﬂ'}l 1 MS-INJPA
006 1 MS-INJRIED
o7 1 MS-INJT

Vo

PULVERISATEUR MS Inc.

PULVCOMPCFUINIRACINE

DATE: 2001-10-16

PAR: PB.

REV: 201HI3-16 PAR: D.T. |FﬁE"|': 0
TITRE: INJECTEUR RACINAIRE
#REC.. M3

APP:

43




v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

0

NOISIAZY] _3TvOS /3113HI3|

1991

W@ flopnyy .1 ®P 18 ,b/E Op BWED B IN8}08UU0D NS BJ|iq B BUUBA ‘€ INSJ} € [ISN4
A8/ ¥Vd NOISIAIY| NOILA¥IS3q|
LjoL | €1-€0-0c0C flopnyy €1-€0-020C z4N314ed-SN
31Va NOISIATH[HOLYIHD / ¥N3LVIYND| NOLVIND 31va| #133HS /31TIN34 #

SITVHINTO SIONVHITOL 2
Q314103dS SSIINN

S3IHONI 3uY SINTVA
314103 IS 4NYS 30N0d
N3 LNOS S¥NI VA §31-1

uopegosdy}

uonduosa]

0071dIZ OVS NN SNvA S3031d S3T3HL1IN

JT9NISNT SFTTVLSNI 3d13 INIAIOA £-9 S303Id ST

1SNd 3THNS SFTINISSY SVd INOS IN £-9-GS3031d ST
‘S31ON

od|lv-ar

0G000LNd-rd

odcld-ar

Y00¥-NVY

OVANY0004HI-Gr

449EV.L-S

¢lAg-vad

Sl=l<l<l<[<|<]~

FHF |- |N[o||w|o|~

43

44



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

S3TVHINIO SIONVHITOL T
Q314103dS SSTINN

SIHONI 34V SINTVA
314103dS IS 4NVS 30N0d
N3 INOS S¥N3 VA S31-L

uoneqosddy|

e

uopduose

Aoy

0 bbb UNITABA-SIN[  womnposes opue i _ﬁ
NoisiAZY]  37v9S /3T13HO3] # ONIMYYQ / NISSIQithusied e sonesas oun Nosozosw N O S D I H O S W
W@ flepnay WZ/L ONBA-IIE] *, | 10 ,b/€ OP dlew dwed Ins ‘sindjj unod g 19]0)sid

A8/ ¥Vd NOISIAZ NOLLJ¥Os3aF
Lo} €1-€0-020C llapnay €1-€0-020¢ 2dN3748d-SN
2ovd  3wvanoisnaddoLvaND s unavaN0|  NOUVIND duvd] #133HS / 3TIN34 #
0071dIZ OVS NN SNvd S303Id S31 3dL13IN
FT9NISNI SATIVLSNI 3413 LINIAIOA 6-8 SADJId S
TISNd 37dNS SATDINISSY SVd LNOS IN 6 -8 - 2 S303Id S3T
‘S31O0N

3 odlv-ar| 6

3 0S000LNY-rd] 8

L odei4-ar| L

3 YOoOv-Nv| 9

3 OVANYO004HI-Gr| S

L 4489V1-SN| ¥

3 dgy00440-ar| €

L 440PVL-SN| ¢

3 clAg-val L
O ‘434| #

45



v

SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

APPROUVE LE: 2005-06-16 09:49:17 PAR: LANOIEG

’

W dav |

v

100Ld4-SIN

#€0DLd4-SIN "O3Y #

W19 ,p/€ olew o-b ¢, | Jaidwod-jisng 13 1IL

0 AZU# |

‘1'd ™vd G1-90-G00¢ ‘A3d

‘1'a ™vd 9¢-10-600¢ ‘31va

€00 1d4\Od\WOIATNA\
Ul SIN W_Dm_._.<m_mm_>|_3n_§

=—m

re€O0 L d4-SN

46



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

BOM MS-FP1QC34

REVISION

0

Desc. Frangaise  § Buse-pompier 17 avec connecteur 3 came 3/4° assemblée

English Desc. & Fireman-nozzle 1" with cam lever coupling 34" assembly

Ré&f. Quantité Produit Description frangaise English Description
1 1.00 AS-1030 Buss-pompler en hesmogplasbique, 17hpt, 11gom & 100 Thermopiastic: Fireman-nozzie, 1° fpt, 11 gpm at 100ps!
2 1.00 BJ-RNI00OTS Kamelon réducteur 17mnpt x 34 mnpt cad 80 my Mippie red. 1"mnpt x 34" mnpt cad 80 ny
3 1.00 JB-APG Qc a came male 34" x 34 npt ny Came lever coupler maie 347 x 34 npt my

a7




SCHEMA D’ASSEMBLAGE » DRAWING ASSEMBLY




SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

APPROUVE LE: 2006-06-08 14:13:17 PAR: LANOIEG

|&«”aa<7

G1G¢49-SN O3 #

WZ/l T dulejuoy suloq e ,z/1 L X ,5Z jeld nedoq sjquissu 134111

AT |

dvd

‘A\3d

'1'd ™vd

80-90-900¢ ‘31vd

G16249\04AAHWOIATNA\

OUl SN JN3LVSIHIA TN

o/

|

GC X .ué/l |

49



SCHEMA D’ASSEMBLAGE * DRAWING ASSEMBLY

BOM MS-BF2515
REVISION 0
Desc. Frangaise  § Con. a came, 25 bo yau-pompier, adaptateur bome-fontaine
English Desc. & Cam lever coupling, 25" fireman hose, fire b ydrant adapter
Ref. CQuanfite Produit Description francaise English Description

= B

1.00 JE-DZPG

1.00 BJHRM200150
1.00 AS-BP11Z25FXF
1.00 ALHI130

Oc 3 came fem. 27 x 2Tnpt ny
Mamezion reducieur 2 mnpt x 1 172'mapt cad B0 ny
Boyau plat pompler resse 1 127 25, 1 127
Feagult 2 12" fem-bome fontaine x 1 1/Zmnpt

Cams lever coupler fam. 2° x 27Tnpt ny
Mippike red. Z'mnpd ¥ 1 12" mnpt ced.50 ny
Flat 1 1/2” fireman hase x 25, 1 1270
Reducer 2 1/2° fem-fire fread x 1 1/2°mnpt

50




VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pompe ¢ Pump JB-9910D30, JB-9910D30GRGI

l'.-:;{_‘_}'! =
UPTO AND INCLUDING S/N 910399 ' S/N 910400 AND LATER

51



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pompe ¢ Pump JB-9910D30, JB-9910D30GRGI
REF  N° DESCRIPTION Q| REF_ N° DESCRIPTION Q
1 JB-9910629011 Pump Body w/bolts 1| 36 JB-9910620170 Crankshaft _ 1
2 JB-9910620101 Right Head Assembly (DX) 1|3 JB-9910620150 Suction Manifold 1
3 JB-9910620102 Left Head Assembly (SX) 1|38 JB-9910550340 Threaded Adapter 1
4 JB-9910621430 Bolt 12 x 55 8| 3% JB-9910550350 0-Ring 2
5 JB-9910620085 Diaphragm, Desmopan (Std.) 2 | 40 JB-9910550242 Ring Nut 1
5 JB-9910620080 Diaphragm, Buna-N (Opt) 2 | 4 JB-9910550370 Hose Barb 1" 1
6 JB-9910620120 Piston 2 | 42 JB-9910390060 0-Ring 4
7 JB-9910620140 Connecting Rod 2| 44 JB-9910621780 M8 X 40 Bolt 8
8 JB-9910620110 Sleeve o | 45 JB-9910629211 Upper Air Chamber 1
9 JB-9910580470 Retainer Ring 9 | 46 JB-9910550190 Accumulator Diaphragm, Buna-N 1
10 JB-9910380300 Connecting Rod Pin o | 47 JB-9910622070 Lower Air Chamber Body 1
11 JB-9910380080 Ring Pin 4| 4 JB-9910650542 0-Ring 1
12 JB-9910160230 Piston Ring 2| 30 JB-9910180020 Air Valve 1
14 JB-99101040180 Retaining Washer 2 | 5P JB-9910390290 0-Ring 1
15 JB-9910580360 Diaphragm Bolt 2 | 22 JB-9910620680 Key (AP-A Model) 1
16 JB-9910180150 Nut 2 | 53 JB-9910620172 Thru-Shaft 20 mm Dia. "AP Version" 1
18122 JB-9910620030 O-Ring 4 53 JB-9910620174 Thru-Shaft 3/4" Dia. "AP Version" 1
19° JB-99101409050 Complete Valve Assembly 4| 38 JB-9910620630 Seal 1
20 JB-9910111120 Retaining Ring 2 | 99 JB-9910620021 Cover 1
21 JB-9910620020 Cover 1| 60 JB-9910650660 Diaphragm Holder 1
23 JB-9910620291 Retaining Ring 1] 62 JB-9910650690 Clamp _ 1
24 JB-9910620191 Bearing 1| 63 JB-99101500350 PTO Shield 1
25 JB-9910850850 M6 X 30 Bolt 7 | 64 JB-9910820670 M10 X 16 Bolt 4
26 JB-9910550331 Washer 2| 6 JB-9919620190 Bearing 1
283 JB-9910180101 0-Ring 2 66 JB-24060023 Drain Plug, oil 1
29 JB-9910550030 0il Sight Glass 1|67 JB-9910740290 0-Ring 1
31 JB-9910550056 0l Sight Glass Cap 1|8 JB-9910620940 Spacer 1
32 JB-9910620160 Spacer 1| 70 JB-9910380230 Bearing 1
33 JB-9910550060 Roller Bearing L JB-9910390270 Nut 2
34 JB-9910620130 Seal 11 75 JB-9910450145 Flange 1
35 JB-9910620330 Retaining Ring 1| 76 JB-9910110130 1/2" Fitting plus Hose Barb 1
1 Denotes Diaphragm Kit 9910-KIT1724
2 Denotes Valve Kit 9910-KIT1917
3 Denotes 0-Ring Kit 9910-KIT1916
REF  DESCRIPTION Tightening Torque JB-9910-KIT1724 JB-9910-KIT1917 JB-9910-KIT1916
In. Lbs. Nm Diaphragm Kit Valve Kit 0-Ring Kit
4 Bolt 393.7 441 Desmopan Ref. No. Qty. Ref. No. Qty.
15 Bolt 262.5 29.4 Ref. No. | Qty. 18 4 18 4
16 Nut 350.0 39.2 5 2 18 4 22 1
25 M6 x 30 Bolt 87.5 9.8 18 4 28 2
44 M8 x 40 Bolt 175.0 19.6 46 1 30 1
64 M10 x 16 Bolt 87.5 9.8 39 2
74 Nut 175.0 19.6 42 4
49 1
51 1
67 1

52



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Réducteur ¢ Gear box JB-9910KIT1640
Ref. Part
Gearbox 9910-KIT1640 No. Number Description Qty.
1 JB-9910620561 | O-Ring 1
Old Style 2 | JB-9910180030 | M8 x 20 Bolt 1
3 JB-9910621000 | Pump Adapter Flange 1
4 JB-9910620990 | Bearing 1
5 JB-9910651620 | Gear 1
6 JB-9910200231 | Lock Washer 6
19 7 JB9910620470 | M10 x 20 Bolt 3
/ 8 JB9910620960 | Gearbox Body 1
E 9 | JB-24060023 | Plug 2
_ 10 | JB-9910740290 | O-Ring 2
@ 11 | JB-9910651000 | 5/16 x 24 UNF x 1 Bolt 4
/ % p 12 JB-9910621010 | M10 x 75 Bolt 4
18 / Yal( 13 | JB-99101140370| Vent Plug 1
745 /S 14 | JB-9910621660 | Pinion Gear 1
15 | JB-9910320240 | Retaining Ring (Ext.) 2
16 | JB-9910961780 | Bearing 1
17 | JB-9910961790 | Retaining Ring (Int.) 1
18 | JB-9910961800 | Seal 1
Figure 16 19 | JB-9910881090 | Key 1
20 | JB-9910620950 | Gasket 1
27 N/A Gear 1
Ref. No. |Description |Tightening Torque 28 N/A Pinion Gear 1
In. Lbs. | Nm
2 Bolt 218.7 24.5
7 Bolt 171.4 19.6
9 Plug 1714 19.6
11 Bolt 218.7 245
12 Bolt 218.7 24.5

53




VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Vanne régulatrice de pression e Pressure relief valve

JB-9910GS40GI

Bypass Hose Barb
Connect directly
to tank without
restrictions or
ball valves.

REF NO

DESCRIPTION

[»}

83" _JB-8910320433

Relief valve poppet retainer

84" JB-9910320511

Gasket seal O-ring

85" JB-9910390140

Tension spring guide / seal

86  JB-9910550460

Hose barb 34"

87 JB-9910550450

Barb nut

89 JB-93910180101

90 JB-89910550440
91  JB-9910320410

O-ring
Threaded adapter
Tension spring housing

92 JB-9910320480
93 JB-9910320460
94 JB-9910320470

__Lever guide

Pin

Pressure release lever

95 JB-9910320490

Locking clip

96 JB-9910320450
97 JB-9910320440

Pressure adjustment nut
Threaded guide

_;|_.:..| —L‘-t|_| (&) _;I._;'m|_.¢ TS Y Y Y

98  JB-991010190

Tension spring

JB-9910620810

Tension spring (opt.} (for under 100 psi) 1

99  JB-9910230120
100 JB-9910320406

101 JB-9910450145  Discharge flange housing

102 JB-991010130
103 JB-9910160660

Tension spring retainer )
Remote discharge mounting bracket

%" hose barb & nut 3" (JB-991010131)

[\ ] S Y Ry Y

Bolt (BMA x 35)

104 JB-9910390270

Nut

105 JB-9910620220

i Helief 'varve_ body

106 JB-991030490

Ball valve

107 JB-991030171
109" JB-9910450110
110 JB-9910550350
111 JB-26400001
112 JB-9910180370
113" JB-9910320420
114* JB-991010121

Plug
Seal
Q-ring
Pressure gauge (oil filled)
Bolt (8MA x 25)

Tension spring

Relief valve seat

REPAIR & MAINTENANCE KIT AVAILABLE

* JB-9910KIT1757

Control unit parts kit

54



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pompe ¢ Pump

BJ-200P0, BJ-205P0, BJ-300P0

Note :

2” = BJ-200P0, BJ-205P0
3” = BJ-300P0

REF 2" 3" Description Q
2 BJ-V07019  BJ-V07019  Body nuts 10
3 BJ-V07018 BJ-V07018  Lock washer 10
4 BJ-12703A" BJ-12703A  Rear bracket 1
5-6"e BJ-12713  BJ-12713  Seal Assy 1
77 BJ-12717  BJ-12717  Screw head o-ring 4
8 BJ-12715A" BJ-12715A  Brackef screw 4
9%e  BJ-12754  BJ-12754  0-ring segment 1
10%e  BJ-12719A BJ-12719A  Body o-ring 1
11e BJ-12771A Impeller (3 vanes) 1
BJ-12772 Impeller (5 vanes) (BJ-205P0) 1
BJ-13771 Impeller (4 vanes) 1
12 BJ-12765A BJ-13765  Tmpeller stud 1
13 BJ-12774VA_BJ-12774VA_0O-ring acorn nut 1
14 BJ-12775A  BJ-12775A  Acorn nut 1
15 BJ-12702A" BJ-13702  Volute 1
16 BJ-12725 ~ BJ-12725  Volute screws 2
17 BJ-12705  BJ-12705  Check valve 1
18 BJ-12712A" BJ-13712 Body 1
19 BJ-12720  BJ-12720  Body screws 10
20 BJ-12777  BJ-13777 _ Prime plug 2
21*  BJ-UV15163 BJ-13778  Prime plug O-ring 2
25 BJ-12900  BJ-12900  Upper volute screw 1
26 BJ-12901  BJ-12901 174" washer, s. steel 4
27 BJ-12902A  BJ-12902A  Impeller key 1
28" BJ-12706  BJ-12706  Slinger o-ring 3
29%e BJ-12710  BJ-12710  Seal o-ring 1
BJ-12882A  BJ-12882A  Complete bearing pedestal 1

BJ-12000A Pump repair kit - 5 vane impeller
Consists of all items market with ® 1

BJ-13000  Pump repair kit - 4 vane impeller
Consists of all items market with e 1

BJ-12999A" BJ-13999  Pump seal / O-ring kit

Consists of all items marked with * 1

BJ-200PO-205P0O-300PO 13/11/2003 13:33

55



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Filtre » Filter MP-3244043, MP-3244044

MP-3244043 1 po - 50 mailles
MP-3244044 1 po - 100 mailles

MP-3244043 1" - 50 mesh
MP-3244044 1" - 100 mesh

REF N° DESCRIPTION

1 MP-3244040010 Body

2 MP-322000050  Q’ring see MP-G10051

3 MP-323002030 White cartridge, inox 32 mesh
MP-323003030 Blue cartridge, inox 50 mesh
MP-3230035030  Grey cartridge, inox 80 mesh
MP-323004030 Red cartridge, inox 100 mesh
MP-323006030 Orange cartridge, inox 150 mesh
MP-G11017 0’ring

MP-3224000020 Filter bow!

MP-3224000050  Nut

JEIFG (R (Y O XY e Y

oo~

56



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Enrouleur ¢ Hose reel

HR-1500E

ELECTRIC REWIND
ONLY

I\ —
(fox0) (o ﬁaa}

N

Y

HEY
\ T

-

{
S

—1

=~
1037 | 598

NS

N oy (1030
103J) o3k (2
N L

REF  N° DESCRIPTION Q | REF_N° DESCRIPTION Q
1 HR-99057112  Drum, 6” Alum. Tubing 1| 103P HR-99046000 1/4"- 20 Spinlock Nut 2
2 HR-99030516 _ 16-1/2 Dia. E-Coated Disc (Front) 1 103R HR-99041070  1/4"- 20 x 1/2" Self Tapping Screw 2
3 HR-99030516  16-1/2" Dia. E-Coated Disc (Back) 1| 103T HR-99041159 5/16-18 x 5/8” Lg Hex Flanged Bolt 8
4 HR-99060011  Pressed Frame 2 103V HR-99045602  5/16™-18 Top Lock Flanged Nut 8
7 HR-99076000  Footstock 2 138 HR-99570030 Plastic chain Guard 1
11A HR-99010610 ;(/2’ Welsdeq Pi!])gol'éub Assy w/ 1/2” FNPT ! OPTIONAL REMOVABLE REWIND CRANK

ISer - Series 29A  HR-99140051 Hand Crank 1
11B_ HR-99011050 1{2" Pipe Hub Assy Series C1500 1 29B HR-99140505 Hand Crank Handle 1
12 ggeggf;imﬁ 2/';0 g‘:fng So i i 29C HR-99140511 _Hand Crank Handle Bolt w/Nut 1

I lage W/NU
; : ELECTRIC
13 ::gggg]ggg %ggé Iliesir;tn(nggE;plete (Back) 1 5 HR-99230006 Motor Mounting Plate-Electric Motor 1
20 HR-99021200  1/2"S.A. Bearing Complete (Front) 1 38 HR-99101119 11T35- Spkt. 1-3/4 I-'G !
21 HR-99021300 1/2” Bearing Oni 1 4 HR-99150042  Electric Motor (Specify Model) 1
590 HR.99650013 1/2° Pﬁ; ICgp v i~ | 1035 HR-99042159 5/16"- 18 x 5/8 Spinlock Bolt 4
35 HR-99101321 112735 Disc Sprocket 13-3/8" Dia. | 1048 gggggg gmigﬂ :fb\éer ca }
36 HR-99120001 #35 Chain 1
: . .. AR
42 HR-99278551 1/2_90 Degree FxF Superswivel Joint 5 HR-99230013 _ Motor Mounting Plate #4 Air Motor ]
(Series 1500 only) 1 =

59A  HR-99540020 1/2"Hub Spacer Washer 4 | 38 HR-99101015 9T35 Spkt. 1-3/4 LG !
50B_ HR-99650007 _ Tension Brake Spacer 1| 4 HR-99181122 4AM Gast Air Motor 1
590 HR-09540015 _GH-239 Sprocket Spacer 6 | 103S HR-99042058 1/4”- 20 x 1/2"Spinlock Bolt 3
103A_ HR-99042201  3/8"- 16 x 3/4” Spin Lock Bolt 3 107A HR-99190004 #3420 Schrader Valve For #4 Air Mtr. 1
103C HR-99540007  3/8" Fiat Washer 4 | 107B_HR-09190007 18"1/4 x 1/4” Air Hose 1
103D HR-99046200 _3/8 - 16 Spin Lock Nut 4 | 134 HR-99190006 Speed Control Muffler 1
103F HR-99049202 3/8- 16 x 1" Bution HD Cap Screw 6 | 137A HR-99500012 1/4"x1-1/2Pipe Nipple 1
103G_HR-09041402 1/2"- 13 x 1" Hex HD Cap Screw 2 | 1378 HR-99500013 1/4"90 Degree Pipe Elbow 1
103H HR-99540008  1/2" Flat Washer 2 | HYDRAULIC
103J HR-99540030  1/2” Split Lock Washer 2 5 HR-99230013  Motor Mounting Plate - MTE Motor 1
103K HR-99540036  1/2"- 13 Hex Nut 2 | 38  HR-99101119 11735 Spkt. 1-3/4" Long 1
103L HR-99580002  1/4"- 20 Allen Set Screw w/Nylock Insert 2 | 41 HR-99182825 MTE Hydraulic Motor (Not Shown) 1
103M HR-99042058  1/4”- 20 x 1/2” Spinlock Bolt 2 1035 HR-99042103  5/16 - 18 x 1-1/4" Spinlock Bolt. 4
103N HR-99540005 1/4” Flat Washer 2 103S HR-99046100  5/16 - 18 Spinlock Nut (Not Shown) 4

57




VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Enrouleur ¢ Hose reel HR-1500M

REF N° DESCRIPTION Q
2 HR-99021200  1/2” Self Aligning Bearing Complete 2
2A HR-99021300  1/2” Bearing Insert 2
2B HR-99022900  Pillow Block (E-coated) 2
2C HR-99022800  Bearing Holder (E-coated) 2
3A HR-99470130  Cam Lever Drag Brake Kit (including hardware) 1
3B HR-99650030 Pinlock, (Standard) 1
12 HR-99030516  Disc, 16-1/2” Diameter 2
13 HR-99057112  Drum, 6” Dia 1
20 HR-99081000  Complete Frame Assy. (fully assembled) 1
25A Specify Model  3/8”-16 Carriage Bolt w/Nut 4
25B HR-99040201  3/8”-16 x 3/4” Carriage Bolt 3
250 HR-99040206  3/8”-16 x 2" Carriage Bolt 1
25D HR-99042201  3/8”-16 x 3/4” Spinlock Bolt 6
25E HR-99041159  5/16”-18 x 5/8” Lg Hex Flanged Bolt 8
27A HR-99046200  3/8”-16 Spinlock Nut 14
27B HR-99045602  5/16”-18 Top Lock Flanged Nut 8
28A HR-99650040  Disc Washer 2
28B HR-99540007  3/8” Flat Washer 4
28C HR-99540020  1/2” Hub Spacer Washer Varies
34 HR-99010610  1/2” Hub Assy., 1/2” FIPT Qutlet Riser 1
41 HR-99278541  1/2” 90° FxF Super Swivel Joint 1
55 HR-99140021  Hand Crank Complete (includes hardware) 1
Not Shown  HR-99140505  Plastic Crank Handle Only w/ bolt & nut 1

58



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Enrouleur ¢ Hose reel HR-1800E

evtcrnc romo ARSI

AN | N OPTIOMAL REMOVABLE |
~ CRANK |

N s b T REWIND )
AR & ELECTRIC S —— "
REWIND ONLY
REF __NO DESCRIPTION REF __NO DESCRIPTION
1 HR-99057112  Drum, 6” Alum. Tubing 103H HR-99540008  1/2 Flat Washer
2 HR-99030516  16-1/2" Dia. E-Coated Disc (Front) 103J HR-99540030  1/2 Split Lock Washer
3 HR-99030516  16-1/2" Dia. E-Coated Disc (Back) 103K HR-99540036  1/2-13 Hex Nut

4 Specify Model  Frame Assy

11 HR-99012000 1" Welded Pipe Hub Assy

16 Specify Model  3/8" Carriage Bolt w/Nut

18 HR-99021400 1" S.A. Brg. Complete (Back)

19 HR-99021500 922 1" Brg. Insert (Back)

20 HR-99021400 1" S.A. Brg. Complete (Front)

21 HR-99021500 922 1" Brg. Insert (Front)

29A  HR-99140041  Hand Crank

29B  HR-99140505 Hand Crank Handle

29C  HR-99140511 Hand Crank Handle Bolt w/Nut
42 HR-99298551 1790 Degree FxF Super Swivel
59A  HR-99540021 1" Hub Spacer Washer

59B  HR-99650007  Tension Brake Spacer 5/8 LG

68 HR-99650002  Tension Spring

103A HR-99042201  3/8-16x3/4 Hex Serrated Washer HD
103B  HR-99650011  3/8-16x3 Round HD Cap Screw
103C HR-99540007  3/8 Flat Washer

103D  HR-99046200  3/8-16 Serrated Locknut

103E  HR-99650009  3/8-16 Wingnut

29A  HR-99140051 Hand Crank Removable

29B  HR-99140505 Hand Crank Handle

29C HR-99140511  Hand Crank Handle Bolt w/Nut
29D  HR-99140701 1" Pipe Cap (Removable Crank)

5 HR-99230006  Motor Mounting Plate Electric Motor
29D  HR-99650014 1" Pipe Cap

35 HR-99101321  112T35 Disc Sprocket 13-3/8" Dia.
36 HR-99120001  #35 Chain

38 HR-99101119  11T35 Spkt. 1-3/4" LG

41 Specify Model  Electric Motor

59C  HR-99540015  GH-239 Sprocket Spacer

103D HR-99046200  3/8-16 Serrated Locknut

103F HR-99049202  3/8-16 x 1 Button HD Cap Screw
103G HR-99041402  1/2-13 x 1 Hex HD Cap Screw

103L  HR-99580002  1/4-20 Allen Set SCR w/Nylock Insert
103M HR-99042058  1//4-20 x 1/2” Spinlock Bolt

103N HR-99540005  1/4" Flat Washer

103P _ HR-99046000  1/4-20 Spinlock Nut

103R HR-99041070  1/4-20 x 1/2” Self Tapping

103S HR-99042159  5/16" - 18 x 5/8” Spinlock Bolt

138  Specify Model  Full Chain Guard

5 HR-99230009  Motor Mounting Plate #4 Air Motor
29D HR-99650014 1" Pipe Cap

35 HR-99101321 112T35 Disc Sprocket 13-3/8 Dia.
36 HR-99120001  #35 Chain

38 HR-99101010  9T35 Spkt. 3/4" LG

41 HR-99181122  4AM Gast Air Motor

59C  HR-99540015 GH-239 Sprocket Spacer
HR-99046200  3/8-16 Serrated Locknut

103F  HR-99049202  3/8-16 x 1 Button HD Cap Screw
103G HR-99041402  1/2-13 x 1 Hex HD Cap Screw
103H HR-99540008  1/2 Flat Washer

103J HR-99540030  1/2 Split Lock Washer

103K HR-99540036  1/2-13 Hex Nut

103L  HR-99580002  1/4-20 Allen Set SCR w/Nylock Insert
103M HR-99042058  1/4-20 x 1/2” Spinlock Bolt

103N HR-99540005  1/4 Flat Washer

103P  HR-99046000  1/4-20 Spinlock Nut

103R HR-99041070  1/4"- 20 x 1/2” Self Tapping

103S HR-99042058  1/4” - 20 x 1/2” Spinlock Bolt

107A  HR-99190004 #3420 Schrader Valve For #4 Air Mtr.
107B HR-99190007 18" 1/4 x 1/4 Air Hose

134  HR-99190006  Speed Control Muffler

137A  HR-99500012  1/4” x 1-1/2" Pipe Nipple

137B  HR-99500013  1/4 90 Degree Pipe Elbow

138  Specify Model  Full Chain Guard

alalalalalalwd (NN D (oo o= e aaa s oo oo oo (O

SO 10 1 75 P P P ) ) P G P P S P P R L Y P P Y G Y B -
N
o
w
O

59



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Enrouleur ¢ Hose reel

HR-1800M

NOTE:
ITEMS CIRCLED ARE ENLARGED FOR CLARITY

REF NO DESCRIPTION Q
1 HR-99057112  Drum, 6" Dia. 1
2 HR-99030516  Disc, 16-1/2" Dia. (Front) 1
3 HR-99030516  Disc, 16-1/2" Dia. (Back) 1
4 HR-99060011  Pressed Frame 1
7 HR-99076000  Footstock, GH-725 2
1 HR-99012000 1" Hub Assy., 3/4” FNPT Outlet Riser 1
13 HR-99650015  Disc Washer, EH-936 2
16 Specify Model  3/8” Carriage Bolt w/Nut 4
18 HR-99021400 1" Self Aligning Bearing Complete (Back) 1
19 HR-99021500 1" Bearing Insert (Back) 1
20 HR-99021400 1" Self Aligning Bearing Complete (Front) 1
21 HR-99021500 1" Bearing Insert (Front) 1
29A HR-99140041 Hand Crank 1
29B  HR-99140505 Hand Crank Handle 1
29C  HR-99140511 Hand Crank Handle Bolt w/Nut 1
42 HR-99298551 1790 Deg. FxF Swivel Joint 1
59A  HR-99540021 1" Hub Spacer Washer 4
59B  HR-99650007  Tension Brake Spacer 1
60 HR-99650030  Pinlock 1
68 HR-99650002  Tension Brake Spring 1
103A HR-99042201  3/8"- 16 x 3/4” Spinlock Bolt 5
103B HR-99540007  3/8" Flat Washer 5
103C HR-99046200  3/8"- 16 Spin Lock Nut 6
103D HR-99650011  3/8"- 16 x 3" Round Head Cap Screw 1
103F HR-99650009  3/8" - 16 Wing Nut 1
103T  HR-99041159  5/16" - 18 x 5/8” Lg Hex Flanged Bolt 8
103V HR-99045602  5/16" - 18 Top Lock Flanged Nut 8

60



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pistolet ¢ Gun

LE-007433

REF NO DESCRIPTION Q
2 LE-007309 Valve seat insert w/0-ring 1
3 * Spring pin, %" 1
5 LE-007642 Internal assy 1
6 * Trigger pin, %:2" 1
9 JB-CP2567015NY Nozzle (1.5 GPM, gray) 1

JB-CP2567030NY Nozzle (3 GPM, black) 1

JB-CP2567040NY Nozzle (4 GPM, std, red) 1
10 JB-2599034 Swivel 1/2” HB 1

LE-007455 Valve seat tools 2

61



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pistolet ¢ Gun

JB-256600

DESCRIPTION
JB-CP2567015NY  Nozzle tip, nylon (gray) (JB-2566015)
JB-CP2567030NYB Nozzle tip, nylon (black) (JB-2566030, 1
JB-CP2567040NY  Nozzle tip, nylon (red) (JB-2566040) 1
2*  JB-CP7717222VI __0Q-ring, viton 1
3 JB-CP2566134NYB Body, nylon (black), %"NPT (F) (JB-25660--) 1
4 JB-CP25662NYB  Cover, nylon (black) 1
5 JB-CP25676916IZP #8 plastite screw, steel-zinc plated 4
6 JB-25675 Trigger sub-assy, nylon w/type 302 s.s. spring 1
7% JB-25665 Stem sub-assy, nylon, polypropylene and viton 1
8  JB-CP25671302SS Spring, type 302 SS
9% JB-25663 Seating sub-assy, polyprop. w/ viton O-ring 1
JB-256600 Lawn spray gun (less nozzle tip), %"NPT (F) 1
JB-2566015 Lawn spray gun, 1.5 GPM 1
JB-2566030 Llawn spray gun, 3.0 GPM 1
JB-2566040 Lawn spray gun, 4.0 GPM 1
10 JB-2599034 Swivel 1
JB- AB25660 Spare parts kit (incl. items marked with *)

62



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pistolet ® Gun GG-JDIC
HIGH PRESSURE SPRAY GUN
MODEL JD9-C
NO DESCRIPTION
GG-101C REPAIR KIT iy poraetp b etaner 1
FOR JD9-C GG-103 _ 0-ring
GG-103  0-ring GG-104  Whirler

GG-105  O-ring P18
GG-106  Back up ring
GG-107  Gland packing
GG-127  0-ring PC

Q

1

1

1

1

GG-105  0-ring P18 1
GG-106  Back up ring 1
1

1

1

1

1

1

1

GG-107 _ Gland packing
GG-110 __ Adjuster body
GG-113T _ Teflon valve seat
GG-114  Valve spring
GG-115S _ Stainless steel valve

104 GG-116  Grip
GG-117___ Trigger assembly 1
051 06 GG-118  Bolt 1
GG-120  Stopper clip 1

GG-121  Adjuster nut (barrel) 1

GG-123  Screw 1
GG-126  Gland 1
GG-127  0-ring P6 1
GG-130  Nut M6 3
GG-145  3/4 Garden coupling 1
GG-146  Packing 1
GG-147  Garden hose washer 1

Various tips and flooding nozzles are available for the JD9-
C Spray Gun. The gun regularly comes with a GG-101L
large tip which has been the main tip used. But other
applications dictate gallons per minute needed, thus the
other sizes. The Tips are all the same except for the size
of the hole essentially in the hardened insert. The spray
pattern from solid stream to fan will remain the same.

=)

NOZZLES  APPROX.
AND TIPS FLOW RATES

Part No.  Capacity - GPM

To assemble, unscrew the cap # GG-102, keeping the 0- 101-FA 101-FB 101-LX 101-L 101-M 101-S 101-SX GG-1015X 3-1

ring # GG-103 for reuse, and replace tip. GG-101S '1 -3
Flow rates approximate as flow dependent upon pressure. GG-101M

Two flooding (shower)nozzles are avilable, again the gal- GG-TI 011,_ § g

lons per minute vary. The aluminum model costing less | Tips of chrome plated brass with stainless steel and hardened inserts.

will not have the wear resistance of the stainless steel ! GG-101LX 10-19
screen found in the GG-101FB brass nozzle. To assemble | Flooding (shower) nozzles : GG-101FA of aluminum with brass bushing. GG-101FB 4-5
remove both the tip, cap and 0-ring. GG-101FB of brass with stainless steel screen. GG-101FA 5-7

63



VUES EXPLOSEES DES COMPOSANTES » PARTS BREAK DOWN

Pistolet ¢ Gun JB-33810010, JB-33810011
REF_NO DESCRIPTION Q
JB-9920232 Washer 1
JB-99200230 _Inlet port 1
JB-99200193  Hand grip 1

1
2
3
4 JB-99200229  Tube
5  JB-99200231 _ Plug
6
7
8

JB-99203100  0-ring
JB-99200233  Spring
JB-9920240 Poppet

9  JB-99200129  Seat

10 JB-9920245B  Body

11 JB-99202050  0-ring

12 JB-9920239 Plunger

13 JB-9920109 0-ring

14 JB-9920241 Guide

15 JB-9920246 Trigger i

16 JB-9920245C  Locking clip

17 JB-9920194 Pin

18 JB-99201751  Washer

19 JB-9920558768 Nut

20 JB-9920243 Rear barrel, Model-0010
JB-9920413 Rear barrel, Model-0011

21 JB-9920244 Front barrel, Model-0010
JB-9920412 Front barrel, Model-0011

22 JB-99200192  Front grip

23 JB-9920247 Bracket

24 JB-9920235 Regulator body, Model-0010
JB-9920411 Regulator body, Model-0011

25 JB-99205931  Bolt

26 JB-99201751  Washer

27 JB-9920119 0-ring see JB-90383500!

28 JB-9920237 Regulator

29  JB-9920238 Inner barrel, Model-0010
JB-9920410 Inner barrel, Model-0011

30 JB-9920373 Outlet port, Model-0010
JB-9920409 Qutlet port, Model-0011

31 JB-9920183 Shroud, Model-0010
JB-9920408 Shroud, Model-0011

8 9 10 20 29 30 31" 32

y 1 18 18749
Section A-A Section B-B

JEY R Y Y Y Y PG PRCY Y Y P Y G U N R G G G N R R R R Y Y N Y N

32 JB-99200158  Nozzle retainer, Model-0010
JB-9920407 Nozzle retainer, Model-0011 1
33 JB-9920115 0-ring 1 — - -
34 JB-9920124 0-ring 17| | Repair kit No. JB-9920KIT10/11 consists of the following : No. JB-9920240 Poppet, JB-9920-129 Seat,
35 JB-3385---- Nozzles 2300,3000, 3500,4000,4500, JB-99203100 0-ring, JB-99202050 0-ring, JB-9920109 0-ring, JB-9920115 0-ring, JB-9920124 0-ring,
5000,5500,6000,7000 1 and two JB-9920119 0-rings.
Hypro Orifice Equivalent Pressure in PSI** 200 PSI*™ 350 PSI** 500 PSI** 600 PSI** 650 PSI** 700 PSI™ 850 PSI*™*
Part Diameter Nozzle Setting Setting Setting Setting Setting Setting Setting
Number in mm # Performance Cone _Straight |Cone _Straight|Cone _Straight [Cone Straight [Cone Straight [Cone _Straight [Cone Straight
JB-33812300 23 14 Capacity in US/GPM 21 27 27 37 34 45 38 49 38 5 39 51 42 58
*Max. throw in Feet 114 29 129 339 148 379 166 415 17 417 17.7 42 19 457
JB-33813000 3.0 25 Capacity in US GPM 29 46 37 63 48 175 52 84 53 85 54 86 6 96
*Max. throw in Feet 1.7 29.2 129 339 138 36.2 156 408 16.0 40.7 16.2 42 17 4441
JB-33813500 35 30 Capacity in US/GPM 58 6 79 82 96 99 107 111 1 113 1.2 116 124 128
*Max. throw in Feet 13.6 36.2 19 412 22.6 453 255 50 255 51 27 515 288 54
JB-33814000 4.0 40 Capacity in US GPM 7 73 96 99 1.6 12 129 135 132 138 136 141 15 156
*Max. throw in Feet 161 37.7 206 428 243 47 272 53 272 54 285 55 29 59
JB-33814500 45 50 Capacity in US GPM 82 89 1112 134 145 15 163 154 16.6 157 17 174 189
o *Max throw in Feet 181 39.2 222 443 26 50.1 306 54 30.6 56 31 57 315 62
JB-33855000 5.0 70 Capacity in US GPM 98 102 133 138 16 167 18 187 18.4 191 189 195 208 216
*Max throw in Feet 19.6 407 238 47 27.5 533 323 59 323 61 328 62 328 67
JB-33855500 55 80 Capacity in US GPM 107 115 144 156 174 188 196 21 20 215 204 22 226 244
*Max. throw in Feet 196 422 238 507 29 57 34 63 34 64 345 65 345 70
JB-33856000 6.0 90 Capacity in US GPM 115 126 156 17.1 188 20.6 21 232 215 237 22 242 244 269
*Max. throw in Feet 21.1 437 253 54 30.7__ 60 356 66 356 67 36 68 3% 74
JB-33857000 7.0 100 Capacity in US GPM 115 135 156 184 18.8 22.2 21 25 215 254 2 26 244 29
*Max. throw in Feet 21.1 468 253 57 30.7 63 374 70 374 M 338 72 38 77

*Figures shown are guidelines for vertical throw
**Pressures based on relief valve settings at straight throw

64



MSG

MS GREGSON

MS Gregson Inc.

4300, Vachon st.
Drummondville (Qc)
Canada J2B 6V4

Tel.: 819 4741910
Fax: 819 474-5317
info@msgregson.com
WWW.MSgregson.com



